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Notes for using this parts book

1. This book was prepared based on information available in October 1997.
2. Parts are subject to changes in design without prior notice.
3. Parts supplied as complete assemblies are circled by a dotted line L____..
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Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom Oktober 1997.

Modellanderungen sind vorbehalten.

Die Teile, die als kompletter Satz geliefert werden, sind mit einer |~}

gestrichelten Linie umrandet.
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Notes sur l'utilisation de ce manuel de
pieces détachées

1997.

. Ce manuel a été fait d’aprés les renseignements valables au mois de Octobre

Les piéces peuvent étre sujettes a des modifications sans préavis.
Les piéces fournies en tant qu’assemblages complets sont encadrées avec un trait

pointillé. ____!
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Notas para usar este Manual de Piezas

Este libro ha sido compilado basandose en los datos de que se disponia en septiembre
1997.
Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea
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A . £t4B8fk / Machine body / Maschinengehiuse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY ELAq NAME OF PARTS RM
4 104450109 UEES 22 RUBBER CAP, 8
5 117934009 1|34at13s RUBBER CAP, 13,5
6 117934009 13 4L+t135 RUBBER CAP, 13.5
7 140392009 PAE R @R OILCAP
10 104450109 1|3ates RUBBER CAP, 8
1 117934009 1[24t135 RUBBER CAP, 13.5
13 544309009 Noo AL HIN=- FRAME SIDE COVER
14 062711212 413 ~10476-32X12 SCREW, PAN SM4.76-32X12
15 544313001 1Novnssz BELLOW ASSY
16 544310009 R AE B PACR B X-AXIS FEED BRACKET COVER ASSY, L
17 544311009 1 XA 97U HhIX~-RY 3 X-AXIS FEED BRACKET COVER ASSY, R
18 062680612 2|+ ~204.37-0X6 SCREW, PAN SM4.37-40X6
19 106629002 4|2 227437 SCREW, SM4.37
20 542750009 Nar1a9z FACE PLATE ASSY
20-1 542751009 1Nx212 FACE PLATE
20-2 $42752000 I ERE EPAVE 37 FACE PLATE PACKING
20-3 117934009 2[Fat13s RUBBER CAP, 13.5
21 062711012 3|+~ 0476-32x10 SCREW, PAN SM4.76-32X10
22 536684001 LI i O N A EYE GUARD ASSY
22-1 536691001 UEAS NN WY & & EYE GUARD SETTING PLATE ASSY
22-1-1 534844001 HWP7tH-FrUYS 12 EYE GUARD SETTING PLATE
22-1-2 534845001 WP rH—FEg1 EYE GUARD BASE
22-1-3 536071001 HPALH-FPFo 3y EYE GUARD SCREW
22-1-4 $36070001 HW7rH- KRR SPRING, EYE GUARD
22-1-5 106129002 1{#+Y r357 NUT, SM3.57
22-2 153098000 HWP1H-F EYE GUARD
22-3 100257010 2|2 X %T357 SCREW, SM3.57
22-4 106129002 2|3+ +357 NUT, SM3.57
23 062670612 2|3 ~1357-40X6 SCREW, PAN SM3.57-40X6
24 510030002 NAFATHIN=-4 3 SHUTTLE RACE COVER ASSY
25 145480101 2|4 22635 SHOULDER SCREW, SM6.35
26 109239002 2{F 3529 H% WASHER, WAVE SPRING
27 $37920009 1|FrEsHhx- THREAD TAKE-UP COVER
28 062680612 1{#+~204.37-40x6 SCREW, PAN SM4.37-40X6
29 544312001 13261V 1555314 AUXILIARY PLATE, 326
30 106629002 8| %2437 SCREW, SM4.37
31 502445001 LA EF R FINGER GUARD
32 025350236 2|[ESHHZFaY35 WASHER, PLAIN M 3.5
33 520164009 1Fati13 RUBBER CAP, 13
34 $17803001 HWheirvyhi- INTERMITTENT COVER
35 107321003 14224876 SHOULDER SCREW, SM4.76
36 107017002 UEAIAES B3 WASHER, WAVE SPRING 6.45
37 129986001 1|v=3222357 SCREW, SM3.57
38 542758001 1{soL7 IS4 SOL OIL PAN
39 062400612 2|+ ~N2MaxX6 SCREW, PAN M4X6
42 117936009 3[Fatr9a RUBBER CAP, 9.4
43 104450109 2{Jatos RUBBER CAP, 8
53 $44323000 HE=nTvoaxan BALL BUSH
54 014680622 NP+ rA228377%K3 SET SCREW, SOCKET (CP) SM4.37
101 544317009 1|~XY F326L BED, 326 L
102 018082022 417K k8x20 BOLT, SOCKET M8X20
103 544318009 1|~XY F326R BED, 326 R
104 018082022 417 F K b 8x20 BOLT, SOCKET M8X20
105 544319001 1X7-UgdA2A-% SPACER
106 018501622 4|7 F K b5X16 BOLT, SOCKET M5X16
111 544320001 XY EAss—LF BED COVER, LF
112 062681212 1|#~0437-40%12 SCREW, PAN SM4.37-40X12
113 519736001 1#5—~as COLLARA4.S
114 544321001 1[~XY FHsS~RF BED COVER, RF
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A . £4KR8{% / Machine body / Maschinengehéause / Corps de la machine / Cuerpo de la maquina

|
N
5|
@
)I
|

|

|

|

S

_22-1

2-3
N 22-12
-1-3—/22.1-

|

if

il

|

|
=2
|

|

|

\

22-2

23 I2

151-V26-050




A . E16B8% / Machine body / Maschinengehisuse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY e x4 NAME OF PARTS RM
115 062681212 1|+ ~2437-90x12 SCREW, PAN SM4.37-40X12
116 $19736001 1|h>—-as COLLARA4.5
117 544387009 1|XY EH/C—LR BED COVER, LR
118 106629002 2|2 X2837 SCREW, SM4.37
119 062680812 1| ~10437-40x8 SCREW, PAN SM4.37X8
120 062680812 1] ~2437-50x8 SCREW, PAN SM4.37X8
121 $44322001 PAE DR B VAR 27 FEED BRACKET COVER SUPPORT
122 062761012 4|+ ~2595-28X10 SCREW, PAN SM5.95-28X10
920 544629001 1ew—2% LABEL, E
151-V26-050




_ - 4H45BA{E / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra & aiguille / Mecanismo del eje superior y la barra de aguaja
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B. L#h-§+#%R8{R / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aiguille / Mecanismo del eje superior y la barra de aguaja

REF.NO. CODE Q'TY ErxAq NAME OF PARTS RM
1 $42830001 1o sy UPPER SHAFT
2 545147001 175> vavkss CRANK ROD ASSY
2-1 144712001 2|4 %T476 SCREW, SM4.76
3 $42754001 12T oxa0L UPPER SHAFT BUSH, L
4 014780622 1FPFbAXT63573K 3 SET SCREW, SOCKET (CP) SM6.35
5 140726000 1Moo 2x8m UPPER SHAFT BUSH, M
6 072630260 1|X7 1> Y6302vv BALL BEARING, 6302VV
7 048150142 1Hbx2T923ancs RETAINING RING, C15
8 538035109 1Ml7-usz PULLEY ASSY
9 014760622 2|7+ b A %U595 SET SCREW, SOCKET SM5.95
10 152231000 HYVP19529 COUNTER WEIGHT
1 100250001 U PZEPIATY SCREW, SM7.14
12 014770622 2|7 b AZXT6357 K S SET SCREW, SOCKET (CP) SM6.35
13 101706001 1| X%T6.35 SET SCREW, SM6.35
14 542755101 AV 37 "% P A THREAD TAKE-UP LEVER SET
14-1 153330201 1|93 THREAD TAKE-UP LEVER ASSY
14-2 152236001 HFrrELHYHyTos THREAD TAKE-UP SUPPORT STUD
14-3 152237101 1NV EHSsSLy NEEDLE BAR CRANK
14-4 132051001 1+4352T357L SCREW, FLAT SM3.57L
14-5 543689001 LNAVE 1% P NEEDLE BAR CONNECTING ROD
14-6 542756001 HAVE XL NEEDLE BAR CLAMP
14-7 062680812 1| ~2437-40x8 SCREW, PAN SM4.37-40X8
15 014780622 1FPFbAXTU6357F3 SET SCREW, SOCKET (CP) SM6.35
16 102630001 1 NWUEYPLFrhyav NEEDLE BAR GUIDE SLIDE BLOCK
17 $37927000 T NUFIPL+ o1 NEEDLE BAR GUIDE
18 100242003 2{> A %T357 SCREW, SM3.57
19 155578000 2[346t>72 RUBBER CAP, 7.2
20 502269001 IARYE ) NEEDLE BAR
21 144458001 1N78=2Y%rx2T357 SET SCREW, SM3.57
22 152242001 AVES/ ¥ DAl NEEDLE BARBUSH, U
23 152243001 INAVE B X F7) NEEDLE BARBUSH, D
< EHH > <For medium-thick materials >
24 107415016 113> nypexs NEEDLE, DPXS5 (#16)
<E%H> < For thick materials >
24 145646021 1z >n)ppPx17 NEEDLE, DPX17 (#21)
"FTva Bma"” " OPTION PARTS ”
24 107415009 HEP2ZAV D' NEEDLE, DPXS5 (#9)
24 107415011 112 &>\ YUDPXS NEEDLE, DPX5 (#11)
24 107415014 113>/ YDPX5 NEEDLE, DPXS5 (#14)
24 107415018 122> /1n)DPXS NEEDLE, DPX5 (#18)
24 107415019 1[2 2> /UDPXS NEEDLE, DPX5 (#19)
24 107415021 112 2>\ VUDPXS NEEDLE, DPXS5 (#21)
24 107415023 112>/ YDPXS NEEDLE, DPXS5 (#23)
24 154763010 112 2> /v DPXSKN NEEDLE DPXSKN (#10)
24 $37929009 115 2>/ VUDPXSNY NEEDLE, DPXSNY (#9)
24 $37929016 113 ¥ > /\VDPXSNY NEEDLE, DPX5NY (#16)
24 145646011 112 >>n0pPX17 NEEDLE, DPX17 (#11)
24 145646014 1{2>>nUDPX17 NEEDLE, DPX17 (#14)
24 145646016 11221 UpPx17 NEEDLE, DPX17 (#16)
24 145646018 112> >nYppx17 NEEDLE, DPX17 (#18)
24 145646019 11221 YDpPX17 NEEDLE, DPX17 (#19)
24 145646024 112>/ DPX17 NEEDLE, DPX17 (#24)
24 145646025 112 2>npPX17 NEEDLE, DPX17 (#25)
24 $37928019 11322/ YDPX1INY NEEDLE, DPX17NY (#19)
24 $24511007 1133 >7v13355.01MR NEEDLE, 3355-01MR (#7)
151-v26-123




C1.3% Y B31% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacion

151-V26-202




C1.12') B3{% / Feed mechanism/ Transportvorrichtung / Mécanisme de I'entrainement

/ Mecanismo de la alimentacién

REF.NO. CODE Q'TY Erxq NAME OF PARTS RM

1 544324101 L E R R A WORK CLAMP ARM ASSY

1-1 544325000 UERE S WORK CLAMP ARM

1-2 502401000 2|F~nFva BALL BUSH

1-3 011679312 2| b X2 T357E5 SET SCREW, (FT) SM3.57

1-4 530950000 275y b4 FLAT CYLINDER

1-5 518539000 41T K M5-05 ELBOW, M5-05

1-6 544326001 NP UL 83T Sy SUPPORT SHAFT

1-7 146354001 2| H % WASHER, PLAIN 5

1-8 048040342 2|+ 2 7E4 RETAINING RING, E4

1-9 530951001 2[00 9y %5 CYLINDER JOINT

1-10 018401622 2|7+ baxie BOLT, SOCKET M4X16

1-1 110168001 2(aovs ROLLER SHAFT

1-12 544327001 HERE YL ZATT WORK CLAMP LIFTER LEVER, UR
1-13 544328001 AT PHLI—UL WORK CLAMP LIFTER LEVER, UL
1-14 517813001 2/ T 7 L5-D KNEE LIFTER LIFTING LEVER, D
1-15 544329001 U ERE Y2 e 2 WORK CLAMP LIFTER SHAFT
1-16 048050341 1] b x7ES RETAINING RING, E5

1-17 143591001 1NRSZAPYLY THRUST RING

1-18 521775001 1Nevihns5-23 SET SCREW COLLAR ASSY
1-18-1 139096001 Hevibns-— SET SCREW COLLAR

1-18-2 014680422 2|7F AR VL3790 K3 SET SCREW, SOCKET (CP) SM4.37
1-19 014760622 W7+ b 23595 SET SCREW, SOCKET SM5.95
1-20 018400832 2|7 FEIN b axs BOLT, SOCKET M4X8

1-21 025040132 2[ES¥Hxava WASHER, PLAINS 4

1-22 517816001 RS-y Ty SLIDER SUPPORT SHAFT

1-23 518636101 UEFA S B P2 SPRING

1-24 014760622 H7F b x2Us595 SET SCREW, SOCKET SM5.95

2 $17815000 12514 - SLIDER

3 544330001 HASIFyyI 14 WORK CLAMP ARM SUPPORT PLATE
4 149482001 2|7+ %45 K bMEX15 BOLT M6X15

6 544431001 1[3264 4 IR WORK CLAMP, R 326

7 544432001 113269 xL WORK CLAMP, L 326

8 025680232 2[ESHHRrF2H437 WASHER, PLAIN M 4.37

9 153403002 2K pa37X7 BOLT, SM4.37X7

10 510065001 2[1FX¥ 215 POSITIONING PLATE

1 062680512 2|~ 1437-40X5 SCREW, PAN SM4.37-40X5

12 544433001 132647 U513 FEED BRACKET ASSY, 326

12-1 544437001 1Hy#o 051 Y-FEED BRACKET

12-2 544434001 2(326YF 7 UTF 123 Y-FEED GUIDE ASSY, 326

12-3 018680822 473K ra37x8 BOLT, SOCKET SM4.37X8

12-4 544436000 2(3267020-5 CROSS ROLLER, 326

12-5 544381001 UEELEES! X-FEED BRACKET

13 004400814 8+ >14axs SCREW, FLAT M4X8

14 017761412 2(FJ +5.95X14 BOLT, SM5.95X 14

15 025060132 2[ESH¥HxYIYe WASHER, PLAINS 6

19 544438001 TYF 7 UH A H18—F Y-FEED BRACKET COVER, F

20 018300532 2|7 FFb3x5 BOLT, SOCKET M3X5

86 018680822 2|7+ K +4.37X8 BOLT, SOCKET SM4.37X8
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C2 3" BB{% / Feed mechanism / Transportvorrichtung / Mécanisme de |'entrainement
/ Mecanismo de la alimentacién
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C2 .xx ') % / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacion

REF.NO. CODE Q'TY Eoxa NAME OF PARTS RM
16 $44439000 1]326x+ 2V o244 X-FEED SHAFT SUPPORT, 326
17 544440001 1(326Xx 2 V<4 X-FEED SHAFT
18 014760622 2|7+ X 2595 SET SCREW, SOCKET SM5.95
23 $44441001 1ly2 ko oy Y-DRIVING SHAFT
24 018501222 2|7 F K F5X12 BOLT, SOCKET M5X12
25 025050232 2|ESYHxFaYs WASHER, PLAIN M 5
26 S02401000 2F~-nJva BALL BUSH
27 014680422 217 F b A 2T8377 K3 SET SCREW, SOCKET (CP) SM4.37
28 544442001 1Y2 KF9pE—42F54 Y b PULSE MOTOR BRACKET, Y-FEED
29 $07959001 4 P FKI 476-32X14 BOLT, SOCKET SM4.76-32X 14
30 544443001 LI FANTE &4 DRIVING GEAR
31 014760622 2|7+ b XX TUs595 SET SCREW, SOCKET SM5.95
32 517868001 2{3=Faravs994y BALL BEARING, MINATURE
33 $23445001 U\ AN E S Y-DRIVING GEAR SHAFT
34 $23446000 1Why2u9 COUPLING
35 014760622 417+ b X2 P595 SET SCREW, SOCKET SM5.95
36 048080342 2| 2x7E8 RETAINING RING, E8
37 048220242 2{ 0 22 PF+3aHC22 RETAINING RING, C22
38 $44444001 1yxyoso 75485y b Y-HOME POSITION BRACKET
39 018401022 2|7+ Fi pax10 BOLT, SOCKET M4X10
40 025040232 2|1ESHYHxFays WASHER, PLAIN M 4
41 544669001 1yt tr— b)Y 14 Y-SENSORSETTING PLATE
42 018400822 2|7 FF) raxs BOLT, SOCKET M4X8
43 025040232 2|lESHYHxFay4a WASHER, PLAINM 4
73 $44447001 2|4 T 7 ISE WORK CLAMP, SE
75-1 S$42787001 2[¥9ITPIFYITC42A WORK CLAMP GUIDE BRACKET, A
75-2 $42884001 1A¥T 741148 WORK CLAMP GUIDE BRACKET, B
76 062670712 2|3+ ~20357-40x7 SCREW, PAN SM3.57-40X7
77 062671212 4|4+ ~2357-60X12 SCREW, PAN SM3.57-40X12
78 107038003 4|45 % 357 SCREW, FLAT SM3.57
91 $44455001 AT 7 94514 WORK CLAMP GUIDE PLATE
<$hEHA > < For Medium-thick materials >
140 $44388001 1M+o2V)158326A ........ t=1.2 |FEEDPLATE,A326 .........ccvnv.n. t=1.2
<EHA> <For Thick materials >
140 $44389001 1MA2V 1523268 ........ t=1.2 [FEEDPLATE,B326 ......c.vcvvvunnn. t=1.2
"F7oa BR" " OPTION PARTS ”
5 S44448001 1{326F 4T UN WORK CLAMP, UN 326
75-3 542798001 EREVAE R =R E WORK CLAMP GUIDE BRACKET
75-4 544451001 2[4 Fanty14 PRESSER ADJUSTING PLATE
75-5 542800001 239X 2% vF3A9+V 14 ADJUSTING PLATE
75-6 544453001 2|#Y I 7 SE-OP PRESSER FOOT, SE-OP
75-7 062670512 4|3 ~2357-40X5 SCREW, PAN SM3.57-40X5
151-V26-202
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C3 . 3% B9{R / Feed mechanism / Transportvorrichtung / Mécanisme de |'entrainement

/ Mecanismo de la alimentacién

151-V26-202
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C3.xX') BfR / Feed mechanism/ Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacion

REF.NO. CODE Q'TY ErxAq NAME OF PARTS RM
65 510091101 PANVEEF 32-EE LA AUXILIARY PLATE SUPPORT
66 062680812 2|+ ~2437-40x8 SCREW, PAN SM4.37-40X8
67 544445001 UEPZEEE R A F1: SUPPORT PLATE GUIDE, R
68 544757001 1koa1a441Im SUPPORT PLATE GUIDE, M
69 062680812 2|F~1437-40x8 SCREW, PAN SM4.37-40X8
70 $44446001 1&xTa1844IL SUPPORT PLATE GUIDE, L
71 062761012 413 ~20595-28X10 SCREW, PAN SM5.95-28X 10
87 544454000 2|V=741 K326 LINEAR GUIDE, 326
88 018401636 | 117+ baxie BOLT, SOCKET M4X16
89 028040246 | 11|/<x¥H 224 WASHER, SPRING 2-4
90 544382001 1{xg13277~-1YA326 X-TIMING PULLEY, A 326
100 014770622 2|7+ b A %T6357 K3 SET SCREW, SOCKET (CP) SM6.35
101 544456000 1X8 14327~ FA326 X-TIMING BELT, A 326
102 544457000 1Xx7-VF1L X-PULLEY BRACKET, L
103 $44458001 1x213277—-18326 X-TIMING PULLEY, B 326
104 014770622 2|PFrA%V6357 K% SET SCREW, SOCKET (CP) SM6.35
105 544459001 1xg13297-039 X-TIMING PULLEY SHAFT
106 517885101 He13297-1UA TIMING PULLEY, A
107 014770622 2|7+ XX T6357 K3 SET SCREW, SOCKET (CP) SM6.35
108 530138001 2(z170OR7Y>L 8 MICRO BEARING, 8
109 048060342 2|~ % 7E6 RETAINING RING, E6
110 517886100 X7 -V 1R X-PULLEY BRACKET, R
11 517887001 1[x7 =V IR X-PULLEY SHAFT, R
112 517888001 1We1397-us TIMING PULLEY, B
113 014710522 2({7F b XXxTAT6T K3 SET SCREW, SOCKET (CP) SM4.76
114 048160242 2[b2xT77F3%C16 RETAINING RING, C16
115 530138001 2(7170~F7UL T8 MICRO BEARING, 8
116 048060342 2| b XTJE6 RETAINING RING, E6
117 025050232 41e5¥HxFays WASHER, PLAIN M 5
118 018501622 4173 K k5X16 BOLT, SOCKET M5X16
119 018502522 1{7 %L b 5x25 BOLT, SOCKET M5X25
120 544361000 1|X8 1327~ bB326 X-TIMING BELT, B 326
121 510078001 2|TRIL b AAN—H TIMING BELT SPACER
122 $17890001 Y % V%4 BELT HOLDER
123 018680822 2({ 7K +437x8 BOLT, SOCKET SM4.37X8
125 542795001 1XF>72 k7 HOME POSITION DOG, X
126 062300412 2|F~203x4 SCREW, PAN M3X4
127 542796001 1[xe¥~tUvsr14 X-SENSOR SETTING PLATE
128 062400612 2|~ 2Max6 SCREW, PAN M4X6
129 025040232 2leS¥HxFana WASHER, PLAIN M 4
130 544364001 TXyt 2 U g1 H8-1 XY-FEED BRAACKET COVER, L
132 106629002 4|14 %2037 SCREW, SM4.37
133 544365001 LIPS VR K PAT XY-FEED BRACKET COVER, R
135 106629002 414 %837 SCREW, SM4.37
136 510352101 21X 9018223 SCREW
142 048160242 2[bx77F+3%C16 RETAINING RING, C16
143 018501622 417 F I b5X16 BOLT, SOCKET M5X16
144 025050232 4leSHHxFays WASHER, PLAINM 5
145 018501422 2(7 3+ bsx1a BOLT, SOCKET M5X 14

151-V26-202

12




ca ¥ BBk (4 7 > a > 8B&) / Feed mechanism (Option parts)

/ Transportvorrichtung (Sonderzubehér) / Mécanisme de |'entrainement (Pieces en option)

/ Mecanismo de la alimentacién (Piezas opcionales)

138

155

13
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C4 .32\ Bk (+ 7 3 > 8B&) / Feed mechanism (Option parts)
/ Transportvorrichtung (Sonderzubehér) / Mécanisme de I'entrainement (Piéces en option)
/ Mecanismo de la alimentacién (Piezas opcionales)

REF.NO. CODE Q'TY AL NAME OF PARTS RM
<T5F-T8&> <FOR GAUGE PARTS >
138 544366001 1Wresoxva 1443 H/POSITION STANDARD PLATE ASSY
<EWERT7RyFAL > <Attachment for feed plate>
150-1 544405001 1+2Y152326aF75>% t=1.2 |FEED PLATE BLANK,326A ........... t=1.2
150-2 544406001 ¥V 145326875>% t=1.2 |[FEED PLATE BLANK, 3268 ........... t=1.2
150-3 544407001 1#2V145326c75>% t=1.2 |FEED PLATE BLANK,326C ........... t=1.2
152 $44390000 [ 1[{#5u1sq1oF—TL—+ FEED PLATE INNER PLATE
<OTEWETS> 74> <The blank for one-toutch feed plate>
151-1 $44408001 1oT#2U142A75>%9  t=12 |OT FEED PLATE BLANK, A ........... t=1.2
151-2 $44409001 1foT¥2 V15287524 . t=1.2 |OTFEED PLATE BLANK,B ........... t=1.2
151-3 544410001 ljoT*2Y152Cc75>% . t=1.2 |OTFEED PLATE BLANK,C ........... t=1.2
<|ITS5 4> <The blank for work clamp >
153-1 $44391001 1AYT TS5 7A325E .. t=3.2 |WORK CLAMP BLANK,SEA-3.2 ...... t=3.2
153-1 544393001 1#YTT5> 74056 .. t=4.0 |WORK CLAMP BLANK,SEA-4.0 ...... t=4.0
153-1 $44395001 1[#HYT TS5 7A505E .. t=50 |WORK CLAMP BLANK,SEA-5.0 ...... t=5.0
153-2 $44392001 HAYT TS5 8325 .. t=3.2 | WORK CLAMP BLANK,SEB-3.2 ...... t=3.2
153-2 $44394001 1 #YT 752984056 .. t=4.0 | WORK CLAMP BLAN K,SEB-4.0 ...... t=4.0
153-2 544396001 1/#4T75>98-505E .. t=50 | WORK CLAMP BLANK,SEB-5.0 ...... t=5.0
153-2 $44397001 1#4T75>78-60SE .. t=6.0 | WORK CLAMP BLANK,SEB-6.0 ...... t=6.0
153-3 544398001 #4752 7A32UN . t=3.2 |WORK CLAMP BLANK,UNA-3.2 .. ... t=3.2
153-3 $44400001 1#¥TT5>7A80UN . t=4.0 [WORK CLAMP BLANK, UNA-40 ..... t=4.0
153-3 544402001 1[#4TF5>7A50UN . t=5.0 | WORK CLAMP BLANK,UNA-50 ..... t=5.0
153-4 544399001 1(#4TF>>B3.2UN . t=3.2 |WORK CLAMP BLANK, UNB-3.2 ..... t=3.2
153-4 544401001 1#¥TF5>9B-40UN . t=4.0 | WORK CLAMP BLANK, UNB-4.0 ..... t=4.0
153-4 544403001 HAYT TS5 2850UN . t=5.0 | WORK CLAMP BLANK, UNB-5.0 ..... t=5.0
153-4 544404001 1#H¥TTF5>9860UN . t=6.0 | WORK CLAMP BLAN K,UNB-6.0 ..... t=6.0
<OTEYVE|ATS vF x>+ > | <Attachment for one-toutch feed plate>
155 $14841001 HEIERFAEE L EE A OT FEED PLATE BRACKET ASSY
151-V26-202

70 RV A VTV B3BBG (. TR LM TR A UTHY £ 40 Tiei (2588 LEWTT&W,

vr Parts which have an asterisk (:¢) in the RM colum are

precisions. These parts should never be disassembled.

v Die in der Kolonne RM mit einem Asteriskus (3x) bezeichneten Teile sind mit

parts which have been assembled and adiusted to high

und eigestellt worden. Aus diesem Grunde dirfen diese Teile niemals zerlegt werden.

¢ Les piéces désignées par un astérisque () dans la colonne RM sont des

avec une grande précision. Il ne faut en aucun cas déposer ces piéces.

% Laspartes que tienen un asterisco (%) en la columna RM son las

precisién. Estas partes nunca deberan ser desarmadas.

piéces qui ont &té assemblées et réglées

partes que han sido armadas y ajustadas a alta

hoher prazision zusammengebaut
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C5.3% ") Bi®R (£ 7 2 3 > EB&) / Feed mechanism (Option parts)
/ Transportvorrichtung (Sonderzubehor) / Mécanisme de I'entrainement (Piéces en option)

/ Mecanismo de la alimentacion (Piezas opcionales)

154-2

156

“65 248 © 165-2- 2'
|165-2- 6_@ é
16523|

|165 25—
| { I—l 165-2 P — .
| |

| A1652- 1| [165-1-2—@ gms-ml
- 1165-13—c 16516

151-V26-202
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C5. XV Bk (+ 7 3 > 8B&h) / Feed mechanism (Option parts)
/ Transportvorrichtung (Sonderzubehér) / Mécanisme de I'entrainement (Piéces en option)
/ Mecanismo de la alimentacién (Piezas opcionales)

REF.NO. CODE Q'TY B AAq NAME OF PARTS RM
" BAS-326A, 326LAH " " For BAS-326A & BAS-326LA ”
<#I EWVEATZvF %2 +> | <Attaachment for work clamp & feed plate>
154-1 512586001 N ERAEE RNDY ¥ F FEED PLATE SETTING BRACKET
154-2 $44413001 2|44 I T SE-726 WORK CLAMP, SE
<HIFTRYFAL > <Attaachment for cassette clamp >
156 544411001 UER-PRAVPEE CASSETTE HOLDER PLATE
157 $13007001 21heYy b vE PIN
158 021660306 213225 +318-40 NUT, 3SM3.18-40
159 $14392201 1|h+EY +12D-A180 CASSETTE PLATE, D-A180
160 514388101 1|#+Y +12D-B180 CASSETTE PLATE, D-B180
161 $14386000 1heYbo52152A180 .... t=1|CASSETTE LOWER PLATE, A-180 ...... t=1
161 $14387000 17ty ro5 1458180 .... t=2 |CASSETTE LOWER PLATE,B-180 ....... t=2
163 $14389000 HheYr12U-A180 ...... t=1 |CASSETTE PLATE, U-A180 ............ t=1
163 $14390000 ey r15uB180 ... .. t=2 [CASSETTE PLATE, U-B180 ............ t=2
165-1 152632001 1FannKeysz3¥ HINGE ASSY, R
165-1-1 506696004 2|45 3% U3%6 SCREW, FLAT M3X6
165-1-2 021300103 2|Fv b1vas3 NUT, 1 M3
165-1-3 028030243 28k HFH 223 WASHER, SPRING 2-3
165-1-4 062300503 2|3 ~2a3X5 SCREW, PAN M3X5
165-1-5 025030133 2lES5¥Hxa93 WASHER, S 3
165-1-6 028030243 2182 ¥ Hx23 WASHER, SPRING 2-3
165-2 152633001 g3 szeq9) HINGE ASSY, L
165-2-1 506696004 2(%5 %36 SCREW, FLAT M3X6
165-2-2 021300103 2>V r1oa3 NUT, 1 M3
165-2-3 028030243 212 HH 223 WASHER, SPRING 2-3
165-2-4 062300503 2|#~2a3xs SCREW, PAN M3X5
165-2-5 025030133 2|lE5H 203 WASHER, S 3
165-2-6 028030243 2[5 4 A %23 WASHER, SPRING 2-3
151-V26-202
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D. 8T 4 B8{% / Work clamp lifter mechanism / Stoffhalterheber / Releveur de pinceur
/ Mecanismo del levantador del prensor

58~
577%

[
~J

+ 73 a > &&/ Option parts

<X

64-6 &

<%

64-3 64-7 Wi
\/

HT7 1N —H
/ For Horizontal wiper

=

—70

%5 F RS / For Supply parts

67

m&tmmimm
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D.# T L7 Bk / Work clamp lifter mechanism / Stoffhalterheber / Releveur de pinceur

/ Mecanismo del levantador del prensor

REF.NO. CODE Q'TY Exq NAME OF PARTS R
39 542836001 P R &, VA INTERMITTENT W/CLAMP CAM ASSY
39-1 542837001 herIvA4ThA INTERMITTENT WORK CLAMP CAM
39-2 014760622 2|7F b A T595 SET SCREW, SOCKET SM5.95
40 $43693000 B aE & AV, B INTERMITTENT W/CLAMP CON. ROD
41 623033000 112 =2 %7 resosvv BALL BEARING, 6805VV
42 150460001 T{u-ubF 2 U LIK=S 9 U-UD FEED LIFTER LEVER SHAFT
43 150461001 1|+~ vano FEED ROLLER
44 107453001 21 H WASHER
45 021750102 11234 +556-32 NUT, 1 SM5.56-32
46 $17871101 HNhesryd4IoFR INTERMITTENT WORK CLAMP ARM, R
47 017751412 1]£ ) b5.56X14 BOLT, SM5.56X 14
48 542839101 U R VE & &b INTERMITTENT WORK CLAMP ARM, F
49 148196000 HITAZBREIYF a1 SPREADER SHAFT BUSH, L
50 148197000 HITAZRY FIIFARIR SPREADER SHAFT BUSH, R
51 542840101 L B RV B INTERMITTENT LINK ASSY
52 155167001 2|4 %7556 SHOULDER SCREW, SM5.56
53 111466151 1AH4THY PRESSER BAR
54 145472001 WASIHEIAEN PRESSER BAR BUSH
55 $31012001 1Ay Fantyxy PRESSER ADJUST SCREW
56 $31013001 1Favevzryyeiryb PRESSER ADJUST NUT
57 510111101 LER 2 TAES SPRING
58 $10112001 HER > eV P SPRING GUIDE
59 $10113101 ER S R PRESSER BAR GUIDE BRACKET
60 062681212 1]3-~X2437-40X12 SCREW, PAN SM4.37-40X12
61 $10371001 HER S LU E B PRESSER BAR LIFTER
62 $10372100 RS E £ AR B CUDHION
63 048040342 1 b xTE4 RETAINING RING, E4
64-1 542843001 1#4T72A PRESSER FOOT, A
65 $13399001 12 42 ¥357x12 SCREW, SM3.57X12
66 503677001 11¥H% WASHER
71 $37973001 UPIZASIVPL IS SOLENOID SETTING PLATE
72 106629002 412 2%437 SCREW, SM4.37
"F7va e ” OPTION PARTS ”

64-2 $42844001 ER =87 PRESSER FOOT, B

64-3 542845001 1A#4xT7C PRESSER FOOT, C

64-4 $42846001 1|1#4x7>D PRESSER FOOT, D

64-5 542847001 11#4T7 e PRESSER FOOT, E

64-6 158592001 1|#HI7>6 PRESSER FOOT, G

64-7 157237001 1 AHYITFF PRESSER FOOT, F

64-8 542848001 1#4xT7 PRESSET FOOT, J
<H|ILVWTIN-F> <For Horizontal wiper>

64-9 542849001 LN E R 8 41 PRESSER FOOT, XY

70 542880051 1A4ITHH3aq PRESSER BAR, SIDE
<#HRANS > <FOR SUPPLY PARTS >

67 $33251001 IR E i A SPRING

151-V26-204
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E. TF#hR81% / Lower shaft mechanism / Untere Welle / Mécanisme de |'arbre inférieur

/ Mecanismo del eje inferior

241
' _*\
|2412 2413|
'J 3
|
| ‘\\,
I —
2411 25 1221 19-120

N

~

47 2 3 &5 / OPTION PARTS
<WP2Z 7 v ¥ / For WP stitch device>

- S
| d ~
| ’ | =
I \& a2

22-2 19-2

19
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E. T#B81% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur
/ Mecanismo del eje inferior

REF.NO. CODE Eoxa NAME OF PARTS RM
1 141786001 750V FKH T CRANK ROD SHOULDER SCREW
2 100090004 >V r7.14 NUT, SM7.14
3 014680622 PrhAXI8377%3 SET SCREW, SOCKET (CP) SM4.37
4 152245001 Inro¥y ROCK GEAR
5 $37978151 E Ly Ry E R ROCK GEAR SHAFT
6 181995001 Y bHS-93 SET SCREW COLLAR ASSY
6-1 101706001 b A %635 SET SCREW, SM6.35
7 014760622 T+ hAXI595 SET SCREW, SOCKET SM5.95
8 $37979101 a3 LOWER SHAFT ASSY
9 S$37981051 DRIV AR LOWER SHAFT BUSH
10 014760622 P+ brA%XT595 SET SCREW, SOCKET SM5.95
1 152678001 AxFAYLYTYy ADJUSTYING STUD
12 081003670 o> Jprw3 ORING, PW3
13 S03704002 Y brHS-43 SET SCREW COLLAR ASSY
13-1 014770622 FPHEART6357 K3 SET SCREW, SOCKET (CP) SM6.35
14-1 $42818101 NVAFhYRL73 SHUTTLE RACE ASSY, NV
14-1-1 $40886001 NVFFhv2 1 SHUTTLE RASE BASE, NV
14-1-2 S02429101 A G L o g SHUTTLE RACE THREAD GUIDE
14-1-3 062660412 F~N2318-40X4 SCREW, PAN SM3.18-40X4
14-1-4 152683001 s Il SRR, S SHUTTLE RACE BODY SETTING CLAW
14-1-5 152684101 i i VRAVR, JAE 3 SPRING, COMPRESSION
14-1-6 402887001 Y H 3.2 WASHER, 3.2
14-1-7 062660712 +~N2318-40X7 SCREW, PAN SM3.18-40X7
15 014760622 T hAXT595 SET SCREW, SOCKET SMS5.95
16 152678001 AvFA2LVY Iy ADJUSTYING STUD
17 081003670 oY r45pw3 ORING, PW3
18 048080342 b XTJE8 RETAINING RING, E8
19-1 152681201 [ AT DRIVER
20 018501422 FFHI FSX14 BOLT, SOCKET M5X14
23 120438001 SAVE 3 DOWELPIN
<HhEHAH > < For medium-thick materials>
21-1 152682101 FXHhvA SHUTTLE RACE BODY, A
22-1 $15662991 FhAhvLANTY 3 SHUTTLE HOOK BOX ASSY, LA
<E4HA> <For Thick materials >
21-1 152686101 E SHUTTLE RACE BODY, B
22-2 $15663991 1FHA~BNOY R SHUTTLE HOOK BOX ASSY, LB
<t B, EHMH> <For medium & thick materials>
24-1 $15902401 1|FEL =273 BOBBIN CASE ASSY, LA
24-1-1 $16074101 Hor—z2Famozxa TENSION SPRING, A
24-1-2 $16492101 1RELH—2 122 SCREW, BOBBIN CASE SPRING
24-1-3 $15667001 VA BV Ay BITAY 3 SPRING, ANTI-SPIN
25 $15665001 1{FE>LA BOBBIN, LA
"F7vaLme"” " OPTION PARTS "
<WPRFyFRBH> <For wide perfect stitch device>
14-2 $40837001 1Mznrrn=21wpy 3 SHUTTLE RACE BASE ASSY, WP
14-2-1 540838001 1Axhwz21wWP SHUTTLE RACE BASE, WP
14-2-2 $40839001 121 b7+ 1wWP SHUTTLE RACE THREAD GUIDE, WP
14-2-3 062660412 2|+ ~2318-40x4 SCREW, PAN SM3.18-40X4
14-2-4 152683001 2{1FF AT b YUY HEY X SHUTTLE RACE BODY SETTING CLAW
14-2-5 152684101 VIR EANINY i SPRING, COMPRESSION
14-2-6 402887001 2(¥H %32 WASHER, 3.2
14-2-7 062660712 2|+~ 2318-40X7 SCREW, PAN SM3.18-40X7
19-2 $40840001 HKES1/8—wp DRIVER, WP
21-2 $40841101 1FFH=2wp SHUTTLE RACE BODY, WP
22-2 $40842991 1FHrHh>wpnray 2 SHUTTLE HOOK BOX ASSY, WP
24-2 $40843001 1[KEr—227 3wWP BOBBIN CASE ASSY, WP
24-2-1 $40845001 1or—2Fam o izwp TENSION SPRING, WP
24-2-2 516492101 1REL =222 SCREW, BOBBIN CASE SPRING
24-2-3 $15667001 U R O PZAT SPRING, ANTI-SPIN
151-V26-305
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F. #3088 B1% / Lubrication / Schmierung / Lubrification / Lubricacion

§—7

5 4412 10 @—9
o—

21
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F. #¥3/hi/BRBAR / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE Q'TY EL A NAME OF PARTS RV

1 152948001 HA1TLEY 2 E OIL WINDOW

2 $07333001 1ATNIFIN1TS OIL FEEDING PIPE, S

3 $07456000 1le==nFa-7 OIL TUBE, (L= 160)

4 148738000 1l73e% WICK, (L =335)

5 107149001 17Thb FELT

6 $37983001 1oosov%ayayyx WICK SUPPORT

7 062680612 1]+ ~24.37-20%6 SCREW, PAN SM4.37-40X6
8 025680232 1leS¥HxrFava37 WASHER, PLAIN M 4.37

9 028680242 1824 H 22437 WASHER, SPRING 2-4.37
10 $10478000 1Oy F£219317T0b FELT

11 $34986000 1ez=nFa-J OILTUBE, L=135

12 153920001 117 2 e Eaxs WICK, 4X4 (L= 300)

13 107149001 17z b FELT

14 $21527001 1|F7oEv#%aay4T WICK SUPPORT

15 $10162201 HUNUERIEEYYT WICK SUPPORT

16 060670512 1]7%1 > K357-40X5 SCREW, BIND SM3.57-40X5
17 $37984000 1e=nFa-7 OILTUBE, L=290

18 $18093100 117 2 £ ®axs WICK, 4X4 (L= 1100)

19 153562001 152 3% FLATWICK, L= 150

20 151927001 1759yF7xT0b CLUTCH FELT

21 104567001 2|7 YIT WICK SUPPORT

23 $42827000 1NR1T757T0b FELT

24 $37986000 1E=nFa-7F OILTUBE, L=440

25 518093100 117 2 exaxs WICK, 4X4 (L= 1100)

26 145547001 1| Fa-—Frsy TUBE HOLDER

27 062670512 1|3~ 3357-80x5 SCREW, PAN SM3.57-40X5
28 $37987001 1Hoavs%amayyx FELT SUPPORT

29 $37988000 1ogsov%xamazInt FELT

30 062680612 1|3 ~24.37-50%6 SCREW, PAN SM4.37-40X6
31 $09043000 17z b FELT

32 152948001 HERPT PANSN OIL WINDOW

34 $37984000 1e=nFa-7 OIL TUBE, L=290

35 $43673000 1E=nFa-7 OILTUBE, L=240

36 112738000 173e® WICK, L=400

37 107149001 170 b FELT

38 152969001 2(0-FKHYHIHhx CORD SUPPORT

39 062670512 2|+ ~2357-40X5 SCREW, PAN SM3.57-40X5
44 228475000 315y vyis F1.9X80 FASTENING BAND, 1.9X80
45 509043000 2|7 b FELT

46 108802001 117 3 EEaxa WICK, 4X4 (L = 250)

47 $17901000 1173e% WICK, 4X4 (L = 460)
151-V26-350
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G . %if > 1% / Threading mechanism / Fadenfithrungsvorrichtung / Mécanisme de I'enfilage
/ Mecanismo del enhebrado

A
/ OPTION PARTS
25-2 25-3
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G . kil > B3k / Threading mechanism / Fadenfiihrungsvorrichtung / Mécanisme de I'enfilage

/ Mecanismo del enhebrado

REF.NO. CODE Q'TY Ex4a NAME OF PARTS RM
1 152869001 HWP—-L1b3F ARM THREAD GUIDE
2 062710612 1|+ ~23476-32%6 SCREW, PAN SM4.76-32X6
3 152870001 1WP—n1bhy ARM THREAD GUIDE
4 062670612 1|+ ~2357-30x6 SCREW, PAN SM3.57-40X6
5 113316001 WP—LA1bPrF1 ARM THREAD GUIDE
6 060670612 1]/¢81 > K357-40x6 SCREW, BIND SM3.57-40X6
7 159224001 1W7P—-L1bhy ARM THREAD GUIDE
8 152872001 11 bFa o aq TENSION BRACKET
9 114294001 1oy ¥ O RING
<A > <For medium-thick materials>
10 145519001 RS R WEAE S SPRING
<A > <For thick materials>
10 144588001 ES AL Y] SPRING, B
1 150551000 | 1|4 ranxes PIN o
12 100398001 1 bFaAY S FEY TENSIONSTUD
O 13 $11182009 1M1 bFamoryrsos THREAD TENSION NUT ASSY
< [FHA > < For medium-thick materials >
14 104525001 11 rFay ok TENSION SPRING
<E A > <For thick materials>
14 107606001 1A rFay ok TENSION SPRING
15 159805001 | 1|4 r¥amowstet TENSION DISCPRESSER h
16 145446001 21 FFAYIHS TENSION DISC
17 100402004 e x%T357 SET SCREW, SM3.57
18 103950003 1| b x2%Ts595 SET SCREW, SM5.95
19 115186001 HoaqsbFamofy MAIN THREAD TENSION STUD
20 100136001 1M rFan o+t TENSION NUT
21 115188001 1oaqsrFamong TENSION SPRING
22 145446001 201 rFaALHS5 TENSION DISC
23 152889001 13vArqbhy THREAD RETAINER
O 24 062670612 2[F~1357-40X6 SCREW, PAN SM3.57-40X6
<5 Z$), FEHA > <For medium & thick materials>
25-1 502438001 INAVE 7 E S N AT 2 NEEDLE BAR THREAD GUIDE, A
26 152891101 VNV EYXA2IDI M PLF 41 THREAD GUIDE, NEEDLE BAR BUSH
27 152881001 %L r12q103 NEEDLE COOLER ASSY
28 014680622 VUFPFrAXTA377%K3 SET SCREW, SOCKET (CP) SM4.37
29 152883000 17T r8xis5 FELT, 8X15.5
30 152884001 HIxLIA by NEEDLE COOLER THREAD GUIDE
31 062670412 1] ~2357-40xa SCREW, PAN SM3.57-40X4
32 $12441001 1Fawonznzytz WASHER
"F7 oz me" “ OPTION PARTS ”
25-2 $41222101 HAVEEE YL Ed:) NEDDLE BAR THREAD GUIDE, B
25-3 $02439001 VY RSN L e NEEDLE BAR THREAD GUIDE, B
151-V26-401
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H . %%R9{% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

§— G—3 g—z
®o—14

1-25
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H . %%B3{% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur
/ Mecanismo del devanadorde la canilla

REF.NO. CODE |qTy B Ao NAME OF PARTS RM]
1 $37990309 | 1{m77443 TOP COVER ASSY
1-1 $37991109 | 1|»974 TOP COVER
1-2 $37992100 | 1|1 rexm ¥ BOBBIN WINDER ARM
1-3 $37993000 | 1|1z/cx SPRING, PLATE
1-4 048100142 | 1|+t x7523mci0 RETAINING RING, C10
1-5 $37994001 e rexwxsy BOBBIN WINDER CLAW STUD
1-6 $37995101 1xec vz BOBBIN PRESSER
1-7 014679320 | 1|7+ rx2U3570#3 SET SCREW, SOCKET (CP) SM3.57
1-8 $37996001 e rexux BOBBIN WINDER CLAW
1-9 014680622 | 1|7+ rAx2va379%3 SET SCREW, SOCKET (CP) SM4.37
1-10 048050342 | 1|~ 2 7es RETAINING RING, ES
1-11 $37997001 11 rexv2s BOBBIN WINDER SHAFT
1-12 154528001 Hrreso0= BOBBIN WINDER WHEEL
1-13 120448001 1EIR) RUBBER RING
1-14 120990001 | 2|72y k233437 SET SCREW, SM4.37
1-15 $10174000 | 1|xavar+4 DUST GUARD PLATE
1-16 $37998001 11 reey75x SPRING
1-17 152938001 1|2z KNIFE
1-18 062680512 | 1|+ ~2437-20%5 SCREW, PAN SM4.37-40X5
1-19 159574101 11 rFamoEy TENSION STUD
1-20 100136001 1Herzramesryr TENSION NUT
1-21 144110001 Hosn—ntreranonz THREAD TENSION ADJUST SPRING
1-22 145446001 2[1 rF¥anys TENSION DISC
1-23 144105000 | 1|73~ onzxyIvsz FLANGE WASHER, TENSION SPRING
1-24 021680202 | 1|V r2> 2437 NUT, 2 SM4.37
1-25 141590001 IS, THREADING BAR, U
1-26 100022004 | 2|+ k595 NUT, SM5.95
1-27 025680232 | 1|eS4#x51437 WASHER, PLAIN M 4.37
2 062681212 | 2|+ ~2437-20x12 SCREW, PAN SM4.37-40X12
3 062680812 | 1|+ ~7437-a0x8 SCREW, PAN SM4.37-40X8
4 025680232 | 3|eS¥#HxFamasy WASHER, PLAIN M 4.37
151-V26-402
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%4 B3{% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

J.
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47 3 L85/ OPTION PARTS
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J. %)V B3R/ Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE [qTY B Ao NAME OF PARTS RV
1 $38001001 11 r%yna THREAD TRIMMER CAM
2 014770622 | 2|7+ rx%U6357 %3 SET SCREW, SOCKET (CP) SM6.35
3 $38002001 UL /1K IYH 14 SOLENOID SET PLATE
4 060680712 |  2|/<1 > K4a37-20x7 SCREW, BIND SM4.37-40X7
5 154599000 1vestkovoar SOLENOID CUSHION
6 $02652001 IEEE WASHER
7 $23836001 Hurs/q1rLIK=22 SOLENOID LEVER ASSY
7-1 502654001 1L s1 L= SOLENOID LEVER
7-2 014680622 1|PHrxxoa379#%3 SET SCREW, SOCKET (CP) SM4.37
8 $38003001 NI EmLIK—F L= PUSHING LEVER DRIVING LEVER
9 145478101 1429476 SHOULDER SCREW, SM4.76
10 $38004002 (2 F5Lis—2 vy <KiRB2> |DRIVING LEVERSTOPPER, H=0.3 .. <Mark2>
10 $38004003 17 EHLs=2bYyn  <ki2E83> |DRIVING LEVERSTOPPER, H=0.6 .. <Mark3>
10 $38004004 | 1|7 K9L/i—2 kY <B2®4> |DRIVING LEVER STOPPER, H=0.45  <Mark3>
11 018681022 | 2|7+ # 1 ra37x10 BOLT, SOCKET SM4.37X10
12 025680232 | 2|eS¥#HxFama37 WASHER, PLAIN M 4.37
13 159905001 1 rARTFIYL YRS ADJUST SCREW
14 106147002 1|+ r794 NUT, SM7.94
15 $38005001 1o rmLn—rerqvs DRIVING LEVER SHAFT
16 231071001 1% 2 8x15 BUSH, 8X15
18 $10189001 17K SIERDINR SPRING
19 048070342 | 2|~ x7¢7 RETAINING RING, E7
20 154596000 1M1 r&xUnLLIS=4YSTaL  |CUSHION
21 $38006001 11 r%UIEYLIS-23 TR. TRIMMER DRIVING LEVER ASSY
21-1 $38007001 1M1 rxUsEHLI- THREAD TRIMMER DRIVING LEVER
21-2 153597001 o841 r45%2n5— LOWER THREAD RETAINER COLLAR
21-3 $30033001 15> 29357 SHOULDER SCREW, SM3.57
21-4 148813001 2[¥H% WASHER
21-5 106129002 11V r357 NUT, SM3.57
21-6 028350242 IBES T EPER WASHER, SPRING 2-3.5
22 014770622 1|7+ 2256359 %3 SET SCREW, SOCKET (CP) SM6.35
23 $02354001 IEESEL Y DF O SHOULDER SCREW, B
24 100022005 1[# k595 NUT, SM5.95
25 542886001 11 r%UDYKsy 2 THREAD TRIMMER ROD ASSY, S
25-1 $42887001 11 r+00YFs THREAD TRIMMER ROD, $
25-2 141492001 IEESE = T JOINT ASSY
25-3 106588003 1[#% k595 NUT, SM5.95
26 110233001 1|42 25476 SHOULDER SCREW, SM4.76
27 109893002 144 % WASHER
28 110161004 | 1|+ ra76 NUT, SM4.76
29 $38010001 11 rxyLn= THREAD TRIMMER LEVER
30 $10195001 11 rxULI=Sy LEVER SHAFT
31 110367001 IEEE WASHER, PLAIN SPECIAL 8
32 048060342 1|+ x7E6 RETAINING RING, E6
33 014760622 1|7+ b 22595 SET SCREW, SOCKET SM5.95
34 $38011001 11 FFUE RN THREAD TRIMMER RETURN SPRING
35 158940001 115x2n5 SPRING HOOK
36 110233001 114> 25476 SHOULDER SCREW, SM4.76
37 110161004 | 1|+v ra76 NUT, SM4.76
38 153484001 1{%#4 %476 WASHER, PLAIN 4.76
39 025680232 1leS¥ 52519437 WASHER, PLAIN M 4.37
40 $42856001 MHrensrrn-o3 CONNECTING ROD LEVER ASSY
41 $10202101 HeensLn-vs CONNECTING ROD LEVER SHAFT
42 014680422 1|74 r 2258377 %2 SET SCREW, SOCKET (CP) SM4.37
43 $44380001 INVEE: NEEDLE PLATE
44 $10204101 MHrrsuLene THREAD TRIMMER CONNECTING ROD
45-1 $10205001 1|1 E9ns 2 MOVABLE KNIFE ASSY
151-V26-403
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J.

Y1V B{% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros
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J. %YV B8R/ Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de
coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE Q'TY [ 3 ¢ NAME OF PARTS RM
46 510208001 L RSP ZAY, 2 S t=0.4 | WASHER, MOVABLE KNIFE .............. t=04
46 510208002 RS ZAY P A .. t=0.5 | WASHER, MOVABLE KNIFE .............. t=0.5
46 $10208003 R\ ZAY: P i t=0.6 | WASHER, MOVABLEKNIFE .............. t=06
47 S00705001 L ES 2V 2 MOVABLE KNIFE COLLAR
48 $10209101 1o x%x5837 SCREW, SMi4.37
49 $10210101 1Mas1n FIXED KNIFE
50 111140002 2| x %2238 SCREW, SM2.38
51 100032004 2|45 %437 SCREW, FLAT SM4.37
52 106629002 2| x%va37 SCREW, SM4.37
54 100360003 2|45x7238 SCREW, FLAT SM2.38
55 228475000 1Hryv oK K1.9x80 FASTENING BAND, 1.9X80

<[EHhA > <For thick materials >
53-3 $10212101 1Y PFL2E ........ 2.6 |[NEEDLE HOLEPLATE,E .............. 2.6
< [{HH > <For medium thick materials>
53-5 $10213001 HUNYTFFLRF ... ©2.2 [NEEDLE HOLE PLATE,F .............. 2.2
"F7 I ma” " OPTION PARTS ”
45-2 540934001 11 ks 2 MOVABLE KNIFE ASSY, L
45-3 $40846001 11 K9 wepy 3 MOVABLE KNIFE ASSY, WP
53-1 $10211001 LAY 4 - - S @1.6 |[NEEDLE HOLE PLATE, A .............. 21.6
53-2 $29997001 1MNUPFL2D ........ @2.6 |NEEDLEHOLEPLATE,D .............. 22.6
53-4 530925001 HUNUPF12ED ....... 2.6 [NEEDLE HOLEPLATE,ED ............. 2.6
53-6 $30926001 1D FPF12D ....... ©3.4 |[NEEDLE HOLE PLATE,FD ............. 3.4
53-7 $30450001 1N TFF141 ... ... @2.6 |[NEEDLEHOLEPLATE,H .............. 22.6
53-8 $25127001 LAY v 4k - T T 3.3 (NEEDLEHOLEPLATE,L .............. 23.3
53-9 $34348001 VNDTPFLEM ... @4.0 [NEEDLE HOLE PLATE,M .............. 24.0
151-V26-403
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K. 341 B8{% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil

/ Mecanismo del limpiador de hilo
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K . %A B8{% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil
/ Mecanismo del limpiador de hilo

REF.NO. CODE [qTy Erxq NAME OF PARTS RM|

1 $41206001 1|4 bS5 182 THREAD WIPER SPRING

2 $41205001 1les¥Ax WASHER, PLAIN

3 $25456001 2[759vEL PLUNGER PIN

4 $41207000 1Hza~a—%g4 SPACER RUBBER

5-1 $10214109 1lvLs1krUY 18 SOLENOID SETTING PLATE

6 018681022 | 2|7+ #n ra37x10 BOLT, SOCKET SM4.37X10

7 100645003 | 2|v#x WASHER

8-1 $10215109 1lvLsqrn1- SOLENOID COVER

9 062680512 | 2|+ ~2437-40x5 SCREW, PAN SM4.37-40X5

11 $25456001 1175 9vEL PLUNGER PIN

12 $42858001 11 rns1Lehy THREAD WIPER CONNECTING ROD
13 $10217001 11 rns51952993 THREAD WIPER CRANK ASSY
14 110735001 1|42 WASHER

15 048030342 1| r 273 RETAINING RING, E3

16 025750132 1leS¥# x> a9s5.56 WASHER, PLAIN S 5.56

17 510470101 1711- WIPER

18 146288001 1A MNSISIhS— THREAD WIPER STUD COLLAR
19 060680512 1]/¢4 > K437-40%5 SCREW, BIND SM4.37-40X5
20 048040342 1|+ x7€a RETAINING RING, E4

21 502672002 1A rNS1To905 14 THREAD WIPER SUPPORT
22 062680512 | 2|+ ~2437-40x5 SCREW, PAN SM4.37-40X5
23 502677001 1eytns5- SET SCREW COLLAR

24 144458001 17a=y%r229357 SET SCREW, SM3.57

25 502678001 71— SPRING

"A7 3 ma" “ OPTION PARTS “

5-2 $37147109 1L /1R YY1 5E SOLENOID SETTING PLATE, E
8-2 $37148109 1lyLs 1 kni—¢ SOLENOID COVER, E

8-3 $37806109 1lvLs1Enr-E74 SOLENOID COVERRID, E

8-4 008400604 | 2|+ + 5z 34axe SCREW, TRUSS M4X6

<HUVWTIN-A> <For Horizontal wiper>

27 $42859001 AN L PEELE THREAR WIPER ASSY, SIDE
28 $42864001 1|71 n=-5s3 WIPER ARM ASSY

29 156206001 1741 -A THREAD WIPER, A

30 $13385001 1|2 2 % 357%10 SCREW, SM3.57X10

31 014710522 1|7+ b A2 V0767 %3 SET SCREW, SOCKET (CP) SM4.76
32 $21875001 1|¥4% WASHER

33 $12668001 1|5~ COLLAR

34 021670202 1|#v r2v2357 NUT, 25M3.57

35 100659001 1|52 %9318 SHOULDER SCREW, SM3.18
36 021660102 11+Y F1>23.18 NUT, 1SM3.18

37 159111001 NZEPES F P SPRING
151-V26-405
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L. k#F A BfR / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil
/ Mecanismo de la mordaza para hilo
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L. k& X B8R / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil

/ Mecanismo de la mordaza para hilo

REF.NO. CODE Q'TY B2 XA NAME OF PARTS RM

1 $10219001 U PAPERRVPL L & SOLENOID SETTING PLATE

2 018061422 2|7+ #HEI bex14 BOLT, SOCKET M6X14

3 028060242 2|82 Y Hx2-6 WASHER, SPRING 2-6

4 025060232 2|1eSHHxFIY6 WASHER, PLAINM 6

7 $10221001 171vH4H4T WIRE SUPPORT

8 542868001 1NAHYITHFI1v 3 WIRE ASSY, WORK CLAMP LIFTER
9 154607101 211 bW AT LY —FHID TENSION RELEASE WIRE HOLDER, D
10 062670612 4|+ ~X2357-40X6 SCREW, PAN SM3.57-40X6

" 542870001 1M1 bz ATFSHY b TENTION RELEASE BRACKET

12 542871001 1NAHYIPIPHFLIS—9 3 WORK CLAMP LIFTER LEVER ASSY
13 109763002 1y H = WASHER

14 $42873001 IR =N § PYASH TENSION RELEASE LEVER

15 $10229101 A4 TL/—sxk SPRING

16 048040342 3| bxTE4 RETAINING RING, E4

17 $42874001 1M1 by e TENSION RELEASE ROD

18 145478101 1|4 xT476 SHOULDER SCREW, SM4.76

19 018060822 1|7+ HI exs BOLT, SOCKET M6X8

20 062771012 1|+~ 2635-40X10 SCREW, PAN SM6.35-40X10

21 $10230000 R A A WORK CLAMP LIFTER LEVER

22 018501422 1|7+ KN b5X14 BOLT, SOCKET M5X14

23 $10231001 UVZAVE PXAR FLANGED SHAFT 5.5

24 014680622 1F7FHrAXT8377K 3 SET SCREW, SOCKET (CP) SM4.37
25 159905001 MNrARsFAY YRS ADJUST SCREW

26 106147002 1|+ +7.94 NUT, SM7.94

27 $10232001 14r-—Jgvzx CABLE SUPPORT

28 062760812 1|+~ 1595-28x8 SCREW, PAN SM5.95-28X8

29 145478101 1|54 %2476 SHOULDER SCREW, SM4.76

30 $10239001 1a FZXEY TENSION RELEASE BAR

31 140647001 1[a-F#¥I CORD HOLDER

32 062670612 1|#~2357-20X6 SCREW, PAN SM3.57-40X6
151-V26-406
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M.3> O =Ky 7 ZBH/ Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contrdéle / Mecanismo de la caja de controles

1-19

1-29 \ 1-28 1-27 |r§

4 72 a > 884k / OPTION PARTS

e e

40-

B .29

Loy 02 | § "“"?
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W RMIIC XA W T W B TENIAZ £ T & EMBVELBRHY —R Ao ALy FlE-THVET,
¥ When ordering parts which have an asterisk (3¢) in the RM column, these parts will be supplied as a

together with other necessary parts such as circuit boards.

7 Bei Bestellung von Teile mit einem Asterrikus (3¢) aus der Kolonne RM werden diese Teile als Saatz,
zusammen mit anderen notwendigen tilen, wie Schaltplatimen geliefert.

¥ Si I'on commande des piéces désignées par un astérisque (%) dans la colonne RM, ces piéces seront
fournies en jeu avec les autres piéces nécessaires telles que des plaquettes.

juego junto con otras partes necesarias como los tableros de circuitos.

set

“¢ Al ordenar partes que tienen un asterisco () en la columna RM, estas partes seran suministradas como un
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M.3 > bA—JIKy 7 ZBER/ Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE |[qTy B2 A1 NAME OF PARTS RMI
1 $43169009 1Ky 2s3 BOX ASSY
1-1 $43170009 175 ®kv7 2 POWER SUPPLY BOX
1-2 $43171009 IREZAPRNIDY, B PCB SETTING PLATE
1-3 $43172009 1|Fxvos274 BOX COVER
1-4 $38094100 2|pC7 7 ®-4243 DC FAN MOTOR ASSY
1-5 0A5403006 6]+ ~+¥% 3 ax3008 SCREW, PAN (S/P WASHER) M4X30
1-6 0A5400806 1]+ F XY~ 34x8DB SCREW, PAN (S/P WASHER) M4X8
1-7 0A5401006 3{F~Na/xES54X10 SCREW, PAN (S/P WASHER) M4X10
1-8 $16568000 13 %% %3191-03R1 CONNECTOR, 3191-03R1
1-9 $38122100 1 E—~25~FNEY X MOTOR CABLE ASSY, E
1-10 $42260000 117 bswa— Fa3as 3 FOOT SWITCH HARNESS ASSY, 434
1-11 543183000 1nxna—-rFBy 3 PANEL HARNESS ASSY, B
1-12 $38107000 11 ¥a5F 4 a~F CONTROL POWER SUPPLY HARNESS
1-13 $38108000 1E-2Fo4 ra-F MOTOR POWER SUPPLY HARNESS
1-14 $38109000 1Nr—brFrsroa-F GATE POWER SUPPLY HARNESS
1-15 $38110000 1{PERO— F PER HARNESS
1-16 $43274000 117 ¥ 278-2938 BUSH, TB-2938
1-17 $43186000 1|7 2 1BU6E87B BUSH, BU687B
1-18 S00554000 | 18|4# % — k6NS SUPPORT, 6NS
1-19 $31760000 1|CKSZ 5> 7 26L CORD CLAMP, 26L
1-20 $43275000 7|3~ K935> 7 WS2NS CORD CLAMP, WS2NS
1-21 $43276000 3|3~ K%Y 5> 7WS3NS CORD CLAMP, WS3NS
1-22 $43277000 113~ K252 7Wsans CORD CLAMP, WS4ANS
1-23 008400604 | 12|+ k> =z 24axs SCREW, TRUSS M4X6
1-24 $43309000 1| #moors FRAGMENT PROTECTOR NET
1-25 $37059001 1|PEx—7% LABEL, PE
1-26 $37060001 1|7=-2%-9% LABEL, GROUNDING
1-27 $42653000 1123 7TFC-23-11-14 CORE, TFC-23-11-14
1-28 149809000 1He15U71L BEAD BAND, L
1-29 $34413000 2|2A~H— SPACER
1-30 $43173001 1Fo5o %3 POWER SUPPLY PCB ASSY
1-30-1 $38200000 2|MOSFET25K1938 MOS FET, 25K1938
1-30-2 232384001 1|s7 7' v iDsaz62mA SURGE ABSORBER
1-30-3 $38201000 2|/3U 22 V14D VARISTOR
1-30-4 $08030000 2|GE 21—~ X5AFB FUSE, 5AFB
1-30-5 153242000 2|ez—X6A FUSE, 6A
4 018061036 4175 I b 6X10 BOLT, SOCKET M6X10
5 028060246 4N HH %26 WASHER, SPRING 2-6
6 025060236 4ieSH¥HxFaye WASHER, PLAIN M 6
7 228475000 4|4y 715 K1.9X80 FASTENING BAND, 1.9X80
10 $43190000 1|PROME I ¥3 7 3 PROM CONTROL ASSY
1 543191000 1|PROME—4 % 3 PROM MOTOR ASSY
20 $38352101 p.J P — LABEL, ELEC. SHOCK 4 LANG.
21 $38353101 20Fo %5507 e
< 318200V, 220VA > <FOR 3-PHASE 200V & 220V >
2-1 $38112001 1|FoHFoswy 3a POWER SUPPLY SWITCH ASSY, A
<100VEHRAH > <FOR JAPAN ONLY >
2-2 $38114000 L A A T A T e —
2-2-1 $38115000 1|7 4> INa—FB POWER SUPPLY IN HARNESS, B
< 315380V, 415VA > <FOR 3-PHASE 380V & 4150V >
2-3 $38117000 L] T — POWER SUPPLY SWITCH ASSY, C
<HE3iF220VH > <FOR 1-PHASE 220V >
2-4 $38112002 1Fr#osWw7 A POWER SUPPLY SWITCH ASSY, A
<3i8400VAH > <FOR 3-PHASE 300V >
2-5 $38120000 L] e —— POWER SUPPLY IN HARNESS, E
151-V26-502
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M. > kO — IRy 2 AR/ Control box mechanism/Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

Y RVIIC R ATV T VARG 2 TENTAEZ £ &, ERBUELBRAN—R Aoty FEES>TENET,

7+ When ordering parts which have an asterisk () in the RM column, these parts will be supplied as a set
together with other necessary parts such as circuit boards.

7r Bei Bestellung von Teile mit einem Asterrikus () aus der Kolonne RM werden diese Teile als Saatz,
zusammen mit anderen notwendigen tilen, wie Schaltplatimen geliefert.

¢ Si I'on commande des pi&ces désignées par un astérisque () dansla colonne RM, ces piéces seront
fournies en jeu avec les autres piéces nécessaires telles que des plaquettes.

¢ Al ordenar partes que tienen un asterisco (3¢) en la columna RM, estas partes serdn suministradas como un
juego junto con otras partes necesarias como los tableros de circuitos.

151-V26-502
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M.3> bO—JRy 7 X%/ Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE BEL XA NAME OF PARTS RM|

< H#4i§230VA > <FOR 1-PHASE 230V >

2-6 543188000 S—— POWER SUPPLY IN HARNESS, F
< H4$5240VA > <FOR 1-PHASE 240V >

2-7 538117002 S—— POWER SUPPLY SWITCH ASSY, C
<HIE110VA > <FOR 1-PHASE 110V >

2-8 $38117002 | 1| POWER SUPPLY SWITCH ASSY, C
<200V, 220VA > <FOR200V&220v> | N

3-1 $38123000 ACINO %7527 3 ACIN CONNECTOR ASSY
<100V, 110VA > <FOR 100V & 110V >

3-2 $43369000 ANCH bS5 ABY R CONVERTION TRANSFORMER ASSY, B
<240V, 380V, 400V, 415VA > <FOR 240V, 380V, 400V & 415V>

3-3 $43370000 | 1| CONVERTION TRANSFORMER ASSY, C
< H§$§230VHE > <FOR 1-PHASE 230V >

34 $43201000 | 1| ACIN HARNESS, F
<3 7Ly#¥-2-y A> |<FORCOMPRESSORUNIT> | N

3 543278000 AL TLYH=Nn—2 2R COMPRESSOR HARNESS
"FAT aums” " OPTION PARTS “

40-1 $40635001 1/ 1x710424830E7 2 NOISE FILTER ASSY, 430E

40-1-1 540616001 1/ 14X71NEEMCY 3 NOISE FILTER ASSY, EMC

40-2-1 540624000 /14X -2 A NOISE FILTER HARNESS

41 0A4400605 4| ++~H¥ 4 24X6DA SCREW, PAN (S/P WASHER) M4X6

42 $40623000 1|EMIO 7 TR-40-27 EMI CORE, TR-40-27

43 0A5401206 1| ++~X¥%2 34x12DB SCREW, PAN (S/P WASHER) M4X35

44 025040236 1eSyHzrFaa WASHER, PLAIN M 4

45 021400106 1F+Y 12 NUT, 1 M4

50 $40621000 1|EMIO 7ESD-SR-15 EMI CORE, ESD-SR-15

51 $40622000 1|eEmMI 7 ESD-SR-25 EMI CORE, ESD-SR-25

52 $40764000 7|3 7 TFC25-15-12 CORE, TFC25-15-12

53 $42653000 3|27 TFC-23-11-14 CORE, TFC-23-11-14

54 149809000 | 112|215V 7L BEAD BAND, L
"HRERS " " FOR SUPPLY PARTS ”
<200V, 220VA > <FOR 200V & 220V >

H-1 $43241009 KYIA097 31 POWER SUPPLY BOX ASSY, A
<100VERA > <FOR JAPAN ONLY >

H-2 $43242009 E R/ Sy 223 | I PSR
<3:B415VE > <FOR 3-PHASE 415V >

H-3 $43243009 | 1| — POWER SUPPLY BOX ASSY, C1
<H$§220V, 230VAH > <FOR 1-PHASE 220V & 230V >

H-4 543245009 S — POWER SUPPLY BOX ASSY, A2
<3i#H400VHE > <FOR 3-PHASE 400V >

H-5 543246009 | 1| - POWER SUPPLY BOX ASSY, E
<3t8380VA > <FOR 3-PHASE 380V >

H-6 543244009 O POWER SUPPLY BOX ASSY, C2
<#3I8230VA > <FOR 1-PHASE 230V >

H-7 $43247009 |  1]-—rmee- POWER SUPPLY BOX ASSY, F
<HF110VE > <FOR 1-PHASE 110V >

H-8 $43248009 S— POWER SUPPLY BOX ASSY, B2
< §$5240VA > <FOR 1-PHASE 230V >

H-9 $43240009 | 1 |-mmemeeemen POWER SUPPLY BOX ASSY, C3

151-V26-502
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N . ZZ[ERS{% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air
/ Mecanismo de la presion de aire

*7 3 %5

/ OPTION PARTS

151-V26-514
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N . Z2[ERd{% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air
/ Mecanismo de la presion de aire

REF.NO. CODE Q'TY b XA NAME OF PARTS

<3AE&R > <COMMON PARTS >

2 052501205 2|3 ~X2/8% EF5X12 SCREW, PAN (S/P WASHER) M5X12

5 021500103 2{FV b1 a5 NUT, 1 M5

6 149796001 1Tak—-2HhFTV% AIR TUBE WITH CONNECTOR

8 543687000 2(r1orF2-IR AIRTUBE, R

9 543688000 2|F1ArFa-JL AIRTUBE, L

10 $12212000 1|81 502908 SPILAL, 290S

25 340400001 3la=a 1 F BEAD BAND

29 $10243000 2| 102752 FNK-3N CORD HOLDER, NK-3N

30 062400612 2|+ ~2aamaxe SCREW, PAN M4X6

31 228475000 2|4y v 78 F1.9x80 FASTENING BAND, 1.9X80
<3 7Lyy—ELITHA> < For compressor-less >

1-1 $43678009 1|Frvrnraay 3 SOLENOID VALVE ASSY, 2A

1-1-1 $31551009 1T YUY s 1523 VALVE SETTING PLATE, 2-3

1-1-2 509318101 1M7L -4 INTEGRATER

1-1-3 $40628000 1|#—nsi71a BALL VALVE, 1/4

1-1-4 509228000 N 1=vy20 NIPPLE

1-1-5 $43679001 1HFL T FT2y 3 SOLENOID VALVE ASSY, 2

1-1-5-1 543680001 Hzre=krrsys AIR MANIFOLD ASSY

1-1-5-1-1 543683001 2{F 0T SOLENOID VALVE

1-1-5-1-2 518415101 4l/n~71=F>Qams HALF UNION, Q4M5

1-1-5-2 543682000 T{rsnFn—zax2y s VALVE HARNESS ASSY, X2

1-1-5-2-1 $12404000 270410 Fax 4 VALVE CONNECTOR

1-1-6 062302506 2|+ ~a3x25 SCREW, PAN M3X25

1-1-7 028030242 2|5 Y H %23 WASHER, SPRING 2-3

1-1-8 025030232 2|5y HxFay3 WASHER, PLAIN M 3

1-1-9 540629000 5Ly 20 BARREL NIPPLE

1-1-10 523880000 21T 7-375- AIR MUFFLER

1-1-11 543686000 1|PTZ VK118 ELBOW, PT 1/4
<3 7 Lyy—{fHL#R> <For with compressor>

1-2 543694009 1|F> Ty = SOLENOID VALVE ASSY, 2B

1-2-1 $31551009 AV PAVPEEE X VALVE SETTING PLATE, 2-3

1-2-2 509318101 H1eF9L—-4 INTEGRATER

1-2-3 $29710000 UEESE EIRY CONNECTOR, 6-1/4

1-2-4 509228000 MWW r1=vo70 NIPPLE

1-2-5 543679001 PPN r 2 SOLENOID VALVE ASSY, 2

1-2-5-1 $43680001 L B d=F ¥ AIR MANIFOLD ASSY

1-2-5-1-1 518415101 4l/n—T732=%>QaMm5 HALF UNION, Q4M5

1-2-5-2 $43682000 W IFTNn—%2Xx2%7 3 VALVE HARNESS ASSY, X2

1-2-5-2-1 $12404000 2(va4x0Fa202 VALVE CONNECTOR

1-2-6 062302506 2|+ ~33x25 SCREW, PAN M3X25

1-2-7 028030242 22 ¥ H %23 WASHER, SPRING 2-3

1-2-8 025030232 2[ES¥HxFay3 WASHER, PLAIN M 3

1-2-9 $23880000 2z P-=75- AIR MUFFLER

13 532129000 1T 7-Fa21-7F AIRTUBE

14 $10463102 HEEREN A FT Ef TREADLE SUPPORT BRACKET

15 200190001 3127y 7N STAPLE

19 017082203 4 1 8x22 BOLT, M8X22

20 028080242 4|52 H %28 WASHER, SPRING 2-8

21 025080232 4leS¥HxrFars WASHER, PLAIN M 8

22 025080336 4leESHH2H18 WASHER, PLAINL 8

23 021080106 4(>v 1228 NUT, 1 M8
<100VH > <FOR 100V>

12 $05670002 1avrLyyazvb COMPRESSOR UNIT, 100V
<200VA > <FOR 200V >

12 509393002 1arrLyyaz=yt COMPRESSOR UNIT, 200V
"7 a ma" " OPTION PARTS

26 $25100000 1E~nIF2 3 BALL VALVE ASSY
"HBRES " FOR SUPPLY PARTS “

24-1 543683001 1HFe g SOLENOID VALVE

24-2 $43696000 1S Tn—-22x17 2 VALVE HARNESS, X1

24-2-1 544746000 1yt hn/ LT Nn-—22 VALVE HARNESS

24-2-2 544750000 1Y 1 hnFn—2x22v VALVE HARNESS, 24V

151-V26-514




P . BikARA{R / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'’equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

151-V26-515
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P. W4R5BER / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de |'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacion de corriente

REF.NO. CODE Q'TY ELxq NAME OF PARTS RM|

1 544383000 1M WxE—2XT 3 PULSE MOTOR ASSY, X

2 544372000 1Nz E-—2Y5 3 PULSE MOTOR ASSY, Y

3 543196000 1 z2E-2X1N~%2 PULSE MOTOR HARNESS, X

4 543197000 TR E=—BYN=—%2 PULSE MOTOR HARNESS, Y

6 544664000 HWresoven—3%293 SENSOR HARNESS ASSY, H/P

6-1 544665001 2|% oYt HGL-12F PROXIMITY SENSOR, GL-12F

7 540437000 VAR b SENSOR BRACKET

9 $10243000 3[>10>% 5> 7NK-3N CORD HOLDER, NK-3N

10 0A5400806 3[+3~¥% 34x8DB SCREW, PAN (S/P WASHER) M4X8
1" 525664000 1a-FFrs#6 CORD HOLDER, 6N

12 0A5400806 1{++~42 3axsps SCREW, PAN (S/P WASHER) M4X8
13 149287000 3|rror95>7 CORD HOLDER, 7N

14 0A5400806 3|+ N4 24x8DB SCREW, PAN (S/P WASHER) M4X8
15 018501622 8|7 K k5X16 BOLT, SOCKET M5X16

16 025050232 8|lE>H¥HrFaos WASHER, PLAIN M 5

17 028050242 8N xYHx25 WASHER, SPRING 2-5

20 543206000 Mfvbvstbkn—z2493 SOLENOID HARNESS ASSY

21 $43202000 HWhrhvoL/s/1K73 INTERMITTENT SOLENOID ASSY
23 507818009 NI rxUILIAF THREAD TRIMMER SOLENOID

24 541202051 HAMNSIVYL/I1EY R THREAD WIPER SOLENOID ASSY
26 $38148000 17-2+21 GROUND WIRE, 1

27 0A5400806 1+ XY 34X8DB SCREW, PAN (S/P WASHER) M4X8
28 062300612 413 ~203%6 SCREW, PAN M3X6

29 062300412 2{F~203x4 SCREW, PAN M3X4

30 021060206 2123+ b6 NUT, 2 M6

31 028060246 2(/1xHH x2-6 WASHER, SPRING 2-6

32 $31674000 1(3ax%7%3191-09p CONNECTOR, 3191-09P

33 149809000 U ER ST BEAD BAND, L

35-1 $43203000 1EMRITYF7 2 EM SWITCH ASSY

37 525664000 3[a-Ftrss6 CORD HOLDER, 6N

38 0A5400806 4f+3~¥%7 34x8DB SCREW, PAN (S/P WASHER) M4X8
39 228475000 2|4V w7182 K1.9X80 FASTENING BAND, 1.9X80

40 340400001 4la=g 1) F BEAD BAND

41 525907000 1a—- KR 49 CORD HOLDER, #9

T7 o3 8BR" “ OPTION PARTS

35-2 $43204000 1HemMQy 2249V 3 EM LOCK SWITCH ASSY

36 $37057001 HEMA SV FZAA-43 EM SWITCH SPACER, 3
151-V26-515
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Q. $HrF18HH25R81% / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

151-V26-501
R. 7V > hEAREER / Printed circuit board mechanism / Leiterplatten / Circuits imprimés
/ Tableros de circuitos impresos

TN

.

Eﬁ—m
|

151-V26-518
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Q . SHuBHRHAZRIIR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE [q7v ELxq NAME OF PARTS RM
1 $38072201 1oroar1493 SYNCRONIZER ASSY
2 062400806 [ 2|+~=axs SCREW, PAN M4X8
4 $38080001 UGVPEPPALLE NEEDLE DOWN MAGNET ASSY
5 $38082001 | 2[(nusIvsvs sz N/UPPER POSITISON MAGNET ASSY
6 062681412 3|3 ~10437-40X14 SCREW, PAN SM4.37-40X14
7 025680132 3l[es¥Hxranasy WASHER, PLAIN S 4.37
151-V26-501
R. 7V > hEARRIR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés
/ Tableros de circuitos impresos
REF.NO. CODE Q'TY ErXAq NAME OF PARTS RM
1 $43210001 HEEE EEVIPTE CONTROL PCB ASSY
1-1 U38337000 | 10|FET25I350 TRANSISTOR, FET:2SJ350
1-2 U38338000 | 10|FET25K2202 TRANSISTOR, FET:25K2202
1-3 538155000 4 |MOSFET25K1306 MOS FET, 25K1306
1-4 $38164000 6 |MOSFET25K1937 MOSFET25K1937
1-5 U32744000 [ 2|pipswDss708 DIP SWITCH:DS$5708

151-V26-518




/ Mécanisme du boitier de contrdle / Mecanismo del caja de controles

S . #{E/% % JLES{% / Operation panel mechanism / Schaltkasten

151-V26-530
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S. #{E/X 2 JLBAR / Operation panel mechanism / Schaltkasten
/ Mécanisme du boitier de contrdle / Mecanismo del caja de controles

REF.NO. CODE Q'TY Er XA NAME OF PARTS RV

1 $43220109 1vednzns s OPERATION PANEL ASSY

1-1 $43223009 P A AL Y WX PITN FILM, OPERATION PANEL

1-2 $43229001 LRTAE ¥ FADE, B PANEL PCB ASSY

1-2-1 $29023000 5|LEDGL9P040 LED, GL9P040

1-2-2 $30260002 8|swDP1-100 SWDP1-100, GRAY

1-2-3 U34870001 2|DIPSW KSPOS DIP SWITCH:KSP08

1-2-4 $38104000 11T > a— 4EVQVEMFO1 ENCODER, EVQVEMFO01

1-2-5 417382001 1|PKB245C-3601 BUZZER:PKB245C-3601

1-3 $43226000 1|FDDN—% X FDD HARNESS

1-4 $43227100 1nxwa—-rFpy 3 PANEL HARNESS ASSY, P

1-5 0A5400805 1|+ ~X¥% 2 4axso8 SCREW, PAN (S/P WASHER) M4X8
1-6 0A4300605 4| + > ~Y 7 23X6DA SCREW, PAN (S/P WASHER) M3X6
1-7 $43237000 1|PROM/NF LY 3 PROM PANEL ASSY

1-8 $02907000 1vvz DIAL

1-9 543224000 1|3.5FDD FDD, 3.5

1-10 $43225000 2|FDDAN-# SPACER, FDD

1-11 0A4300605 4|+ F~¥ %7 33X6DA SCREW, PAN (S/P WASHER) M3X6
1-12 037300816 4|lvF~2YE>3X8 TAPPING SCREW, PAN V M3X8
1-13 $43228000 117045 <a—-kpy 3 PROGRAMMER HARNESS ASSY, P
1-14 002300603 2| +F~203x6 SCREW, PAN M3X6

1-15 542653000 2{3FTFC-23-11-14 CORE, TFC-23-11-14

1-16 149809000 212145Y7L BEAD BAND, L

1-17 008400604 8!+ k52 04x6 SCREW, TRUSS M4X6

1-18 $36008009 Hnzxnaani- PANEL SIDE COVER

1-19 107321003 114> %476 SHOULDER SCREW, SM4.76

1-20 107017002 1F31xHFHx WASHER, WAVE SPRING 6.45

2 543236009 MDY NZINFLS OPERATION PANEL BASE

3 543674000 2|9vy3ara CUSHION, A

4 543675000 3|7vy3ave CUSHION, B

5 525634101 3|7 FHI k5X65 BOLT, SOCKET M5X65

6 025050236 6leSYHRFaryS WASHER, PLAINM 5

7 018081636 17+ K F8X16 BOLT, SOCKET M8X16

8 $10408000 1day—+ RUBBER SHEET

9 021500106 311224V ks NUT, 1 M5
151-v26-530
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. B44RRA1R / Foot switch pedal mechanism / FuBbetitigung / Mécanisme de la pédale

/ Mecanismo del pedal

47
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T. BEARBIR / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale

/ Mecanismo del pedal

REF.NO. CODE Q'TY EXq NAME OF PARTS RM|

1 $42842001 12L> 7Y F3SW 2-PEDALFOOTSWITCH, 3

1-1 $38166000 2|7y rARFNE 1 FOOT PEDAL BASE

1-2 $38167001 124 swe > 2-STAGE SWITCH PIN

1-3 048060142 1kxT7<93%Ce RETAINING RING, C6

1-4 025060236 1leSs¥HxFade WASHER, PLAIN M 6

1-5 $38168001 17Yyoayiiz SPRING, COMPRESSION

1-6 542867001 173048k 3104 TREADLE AUXILIARY PLATE
1-7 004400803 4l +H4 5% Taxs SCREW, FLAT M4X8

1-8 $38170001 2|17V FAFIIK SPRING, COMPRESSION

1-9 $42259000 12L> 7Y F3SWN—2 7 3 2-PEDAL FOOT SW HARNESS ASSY, 3
1-9-1 $42258000 12L> 7Y h3SWAHA—X R 2-PEDAL FOOT SW HARNESS, 3
1-9-2 $36260000 3| R1YFVXELFKE L SWITCH PIN BUTTON, VX

1-10 062301205 4|+~2a3x12 SCREW, PAN M3X12

1-11 228475000 | 10| v v 775> F1.9X80 FASTENING BAND, 1.9X80
1-12 $38174000 2|7V NS FOOT PEDAL

1-13 $38175001 VAR PIE = PEDAL PROTECTION PLATE
1-14 $38176001 21A1YFFH TR SPRING, PLATE

1-15 002300403 4 +F+~203X4 SCREW, PAN M3X4

1-16 028030246 A F Y H %23 WASHER, SPRING 2-3

1-17 025030236 4lESYHZxF2Y3 WASHER, PLAIN M 3

1-18 $38177001 2|7V RRFENT Y FOOT PEDAL SHAFT

1-19 048050346 4|+ x7ES RETAINING RING, E5

1-20 052400606 2|~/ S5ax6 SCREW, PAN (S/P WASHER) M4X6
1-21 117936001 12|33 4+€294 RUBBER CAP, 9.4

1-22 $38180000 1ax7 21721691 CONNECTOR, 172169-1

1-23 $38060000 1axo2%4Y718X19 CONNECTOR CAP, 18X19

1-24 $38059000 2|5 0XY FNG79F RUBBER CAP, NG79F

"F7 vz BR" " OPTION PARTS ”

2 544805001 13L> 7Y F3sW 3-PEDAL FOOT SWITCH, 3

2-1 $38166000 3|7V rANINHA FOOT PEDAL BASE

2-2 542867001 17212k v314 TREADLE AUXILIARY PLATE
2-3 004400803 6|+ 35 %xaxs SCREW, FLAT M4X8

2-4 $38170001 317V RTINS R SPRING, COMPRESSION

2-5 544806000 13L>TY bsWN—2 273 3-PEDAL FOOT SW HARNESS ASSY
2-5-1 544807000 13L > 7Y FSWA-2 R 3-PEDAL FOOT SW HARNESS
2-5-2 $36260000 3| A1 YFVXELFE SWITCH PIN BUTTON, VX

2-6 062301205 6|+ ~a3x12 SCREW, PAN M3X12

2-7 228475000 | 10|4v v 775> F1.9%80 FASTENING BAND, 1.9X80

2-8 $38174000 3|7V FREN FOOT PEDAL

2-9 $38175001 3N NKT14 PEDAL PROTECTION PLATE
2-10 $38176001 ALY FFH IR SPRING, PLATE

2-11 002300403 6|+ ~33x4 SCREW, PAN M3X4

2-12 028030246 6|/ H¥Hx2-3 WASHER, SPRING 2-3

2-13 025030236 6lESHYHRIFIY3 WASHER, PLAINM 3

2-14 $38177001 3| 7Y RRINT Y FOOT PEDAL SHAFT

2-15 048050346 6|k X TES RETAINING RING, E5

2-16 052400606 2| ~a/sx e Sax6 SCREW, PAN (5/P WASHER) M4X6
2-17 117936001 14|36+ 294 RUBBER CAP, 9.4

2-18 $38180000 2% 21721691 CONNECTOR, 172169-1

2-19 $38060000 1Mazxs2%4vY718X19 CONNECTOR CAP, 18X19

2-20 $38059000 3|/ axY FNG79F RUBBER CAP, NG79F
151-V26-651
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U1. BhH &% / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

151-V26-652
49




U1. BiyHh&B8R / Power table / Motorgestell / Mécanisme du plateau de la machine

/ Mecanismo de la mesa de la maquina

REF.NO. CODE Q'TY B Aq NAME OF PARTS RM

<BERAKRT-TIL> <FOR JAPAN ONLY >
1 $42850209 1MBNF=FEvo93 e
1-1 542851201 131157 —=F0 e
1-2 543671009 1MeFamsrosszs 0 |eeeeee
1-2-1 $09639009 R T X 2. N P,
1-2-1-1 509216002 1N7F=—Fg4IR |
1-2-1-2 509217102 Murror e
1-2-1-3 017081606 K1 N T T PO
1-2-1-4 028080246 {2 ¥ Hx28 00000 |
1-2-1-5 509312001 3lesHHxg18 0000 e
1-2-1-6 505223001 2{%v 22— |eeeceeeeeeee
1-2-1-7 022120306 2|V r32a212 e
1-2-1-8 $10661109 A DR N A3 K B i A P
1-2-1-9 026120236 2lESHHXIHF12 0 |
1-2-1-10 028120246 2{152 452212 e
1-2-2 509640009 I EEE X 27 T - PO
1-2-2-1 509221002 MF—FAHHIL e
1-2-2-2 509222102 1Hor7oL e
1-2-2-3 017081606 K N 1S PO,
1-2-2-4 028080246 3IixyHR28 00000 e
1-2-2-5 509312001 3|lESHHEEL8 | eeeecemeeem e
1-2-2-6 505223001 2(Fv 25~ e
1-2-2-7 022120306 2|Fvr3v12 el
1-2-2-8 $10661109 P APR YA =V
1-2-2-9 026120236 2lESHHRXIH%X12 |
1-2-2-10 028120246 2189 H %212 e
1-2-3 $43672009 LN 72307 Y PO
1-2-4 017081606 AlFENrex1e 00| eemeeeeeeeee
1-2-5 028080246 A8z H %28 000 e
1-2-6 025080236 QESHHZFIY8 |
1-2-7 509224002 PR R 2 G P
1-2-8 509225001 P T, B A o N PR
1-2-9 017081606 21Fpr8x16 0000 | eeeecccccecceoeae
1-2-10 028080246 2{XxHH228 0000 e
1-2-11 509226001 21734899 ITHHE |
1-3 133172003 H7PIFSH24814 el
1-4 037521016 N+FRXEYEL 2025 e
1-5 025050236 1Hes¥HzFrans e
1-6 028050246 WixH¥Hzxas e
1-7 515158009 MNazsr-2 e
1-8 $02740000 LN 2= 30 172 S PO
1-9 502739000 Naassvos5s—7 e
1-10 039411215 2NrSZ24YE>EX12 | e
1-11 119702004 HEELE X 572 [
1-12 101073001 MNexdoas1085% e
1-13 101121000 P IEEIE X P 2 & S P
1-14 032361306 4] +FIWEY2T35X13 | eememecemmomcmmeeee
1-15 $10405100 1HEoAq3umE—42 |
1-16 $38041000 1NE=27-U e
1-17 105073001 H7raeysr 225595 0 |
1-18 200190001 5(25vy7 e
1-19 146256001 419y oarhnryd | ecemeeeeeeees
1-20 146255000 417viar e
1-21 133740006 4 Hh 72BN E6X70 00 |emeecememcceaee
1-22 025060336 R b R - S PU——
1-23 028060246 AR xHHR26 00000 eememeceaeees
1-24 021060106 4l1va+vre 0000 e
37 $18633109 1NE=2H15— e
151-V26-652
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U1.BEhH L8R / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

\\\\\§§

\°\\\\\\\\\\°\\\\\\\\\\\\\\
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U1.HEiyH &R/ Power table / Motorgestell / Mécanisme du plateau de la machine

/ Mecanismo de la mesa de la maquina

REF.NO. CODE Q'TY x4 NAME OF PARTS RM
38 032422003 3+TLETZ2581X20 | eemcceccmcmemeee
39 116662003 A2 e
40 $20137001 1Ee—2-moanii—-  |eeemeoo e
41 138444001 2|+~BE AT FAX14 0 e
42 025040232 2lesy¥HzxFama 000000 e
151-V26-652
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uz2.

fiy 1 & B8R (i) / Power table (For export) / Motorgestell
/ Mécanisme du plateau de la machine / Mecanismo de la mesa de la maquina

53
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U2 . ByHh &Rk (i) / Power table (For export) / Motorgestell
/ Mécanisme du plateau de la machine / Mecanismo de la mesa de la maquina

REF.NO. CODE Q'TY ExAq NAME OF PARTS RM
26 510405100 L B TOTALLY ENCLOSED 3-PHASE MOTOR
27 538041000 L MOTOR PULLEY
28 105073001 L B SET SCREW, SOCKET SM5.95
30 200190001 L STAPLE
31 146256001 ] CUSHION COLLAR
32 146255000 L CUSHION
33 133740006 L BOLT, M6X70
34 025060336 L B WASHER, PLAIN L 6
35 028060246 L B WASHER, SPRING 2-6
36 021060106 L NUT, 1 M6
37 518633109 Ll B MOTOR COVER
38 032422003 3 WOOD SCREW, ROUND M4.1X20
39 116662003 P WASHER
40 520137001 L MOTOR BACK COVER
41 138444001 P R TAPTITE, PAN B M4X14
42 025040232 2 WASHER, PLAIN M 4

151-V26-652
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V. 724y FIRTEFEBR (4 7> 3 > 8B&) / One-touch work clamp (Option parts)
/ One-Touch-Stoffhalterheber (Sonderzubehor) / Pinceur a simple touche (Piéces en option)
/ Prensor de un toque (Piezas opcionales)

151-V26-941
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V. 7232y FIRI&EBR (+ 72 3 > EB&) / One-touch work clamp (Option parts)
/ One-Touch-Stoffhalterheber (Sonderzubehér) / Pinceur a simple touche (Piéces en optio
/ Prensor de un toque (Piezas opcionales)

n)

REF.NO. CODE Q'TY ErxAq NAME OF PARTS RM|
<TLAYFHIEE> <One-touch work clamp set>
3 $44414001 W22 YFAHYTUSFEY b ONE-TOUCH WORK CLAMP SET
3-1 544415001 N7o2YFAHILY 3 ONE-TOUCH HOLDER ASSY, L
3-2 544417001 1729 FF9IRY 2 ONE-TOUCH HOLDER ASSY, R
3-3 $20289101 2|19 KNS -1 3 WORK CLAMP HOLDER ASSY, L
3-4 $20293101 2|9k NH—RY 3 WORK CLAMP HOLDER ASSY, R
3-5 018680822 8|73 ba37xs BOLT, SOCKET SM4.37X6
" WS ” FOR SUPPLY PARTS ”
4 520822101 VNIRRT —L2Y b WORK CLAMP HOLDER SET, L
4-1 520289101 I RMST -1y 3 WORK CLAMP HOLDER ASSY, L
4-2 018680822 2175 K +a37X8 BOLT, SOCKET SM4.37X6
5 520823101 VNI RLH—REY b WORK CLAMP HOLDER SET, R
5-1 520293101 1SR H—Ry 3 WORK CLAMP HOLDER ASSY, R
5-2 018680822 2|7 F+HFI ba37X8 BOLT, SOCKET SM4.37X6
6-1 $44415001 WL aYFFHILY 3 ONE-TOUCH HOLDER ASSY, L
6-2 544417001 N7 2YFrHIRY ONE-TOUCH HOLDER ASSY, R
151-V26-941

Ve RMIRUZ AN TV B8RRI, T LT TR LTHY £ TOTRIMICABLEVTT R,

v Parts which have an asterisk (i) in the RM colum are parts which have been assembled and adiusted to high
precisions. These parts should never be disassembled.

7 Die in der Kolonne RM mit einem Asteriskus () bezeichneten Teile sind mit hoher prézision zusammengebaut
und eigestellt worden. Aus diesem Grunde diirfen diese Teile niemals zerlegt werden.

7x Les piéces désignées par un astérisque (i) dans la colonne RM sont des piéces qui ont été assemblées et réglées
avec une grande précision. Il ne faut en aucun cas déposer ces piéces.

7 Laspartes que tienen un asterisco (3¢) en la columna RM son las partes que han sido armadas y ajustadas a alta
precision. Estas partes nunca deberan ser desarmadas.
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W. 7075 < —M1E (+ 7 3 > 885h) / Programmer (Option parts) / Programmiervorrichtung (Sonderzubehér)
/ Programmateur (Piéces en option) / Programador (Piezas opcionales)

+ 7 a - 8&h / OPTION PARTS

151-V26-942
X.74 K/S—7 19 FEBBER (7 ¥ 3 > EB&)/ Wide perfect device (Option parts)
/ Wide-perfect-Vorrichtung (Sonderzubehér) / Dispositif de perfection large (Piéces en option)
/ Dispositivo de ancho prfecto (Piezas opcionales)
151-V26-946
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wW.70%7 5% -1k (+ 7> 3 > EB&h) / Programmer (Option parts) / Programmiervorrichtung (Sonderzubehér)
/ Programmateur (Piéces en option) / Programador (Piezas opcionales)

REF.NO. CODE Q'TY ExAq NAME OF PARTS RM|
1 543249001 117095=-732 PROGRAMMER ASSY
1-1 543250000 17095v-174% TOP COVER, PROGRAMMER
1-2 543251000 117095~ -2427% LOWER COVER, PROGRAMMER
1-3 543252000 1F*—FK—FA~N-% SPACER, KEYBOARD
1-4 $43253000 LN ks el = WA RUBBER SHEET, KEYBOARD
1-5 543254000 1|¥—FK—-F>—+ KEYBOARD SHEET
1-6 037301015 4{vF~gz e 3X10 TAPPING SCREW, PAN V M3X10
1-7 543255000 1|LcoA /i — LCD COVER
1-8 543256000 1|Lco LCD
1-9 $43257000 1jcoas 1o 8—-45— INVERTER, LCD
1-10 037200615 4|vF~Z Y E2X6 TAPPING SCREW, PAN V M2X6
1-11 543271000 1170953 —-v5%Y bA MAGNET, A
1-12 543272000 1{\7ay5<v-<J2Y+F8B MAGNET, B
1-13 037300615 6|V ANZ Y E3X6 TAPPING SCREW, PAN V M3X6
1-14 543267000 117a95<—-a-F PROGRAMMER HARNESS
1-15 543268000 L RZZALE EVATS 3 INVERTER HARNESS
1-16 $43270000 1|3-FFY 2 aKRS1 CORD BUSH, KR51
1-17 543981000 21709522 hiN— LOWER COVER, PROGRAMMER
1-18 543259001 117075 =%/1x>0 3 PROGRAMMER PCB ASSY
1-19 543269000 1lPROMZ OY 57 3 PROM PROGRAMMER ASSY
"7 a8 * OPTION PARTS ”
- 540621000 1|EMIO 7 ESD-SR-15 EMI CORE, ESD-SR-15
- 149809000 12159 7L BEAD BAND, L
151-V26-942
X. 74 K8N=7z7 bRERR (+ 72 3 > 8&)/ Wide perfect device (Option parts)
/ Wide-perfect-Vorrichtung (Sonderzubehér) / Dispositif de perfection large (Pieces en option)
/ Dispositivo de ancho prfecto (Piezas opcionales)
REF.NO. CODE Q'TY EoXA NAME OF PARTS RV
1 540836001 1z117 1 FpeY b WIDE PERFECT STITCH SET
1-1 540837001 MznttHn<21WPy 2 SHUTTLE RACE BASE ASSY, WP
1-2 $40840001 1HES1/5-wp DRIVER, WP
1-3 $40841001 EEE R SHUTTLE RACE BODY, WP
1-4 540842991 1|#+nnwwpnrnay 3 SHUTTLE HOOK BOX ASSY, WP
1-5 540843001 1[KEL -9 2wp BOBBIN CASE ASSY, WP
1-6 540846001 11 Enwpy 3 MOVABLE KNIFE ASSY, WP
151-V26-946
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AA1 . HiBHEE MR (F 7 2 3 > 88&h) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehér)
/ Dispositif auxiliaire (Piéces en option) / Dispositivo auxiliar (Piezas opcionales)

1 %l)\ (

- ~. T §$\;
/ . /‘ H \({{® q“@ 1 _ 1 -4 \? E@
_— ! 1-1-6

Sre

1-1-8 1-1-9 1-1-10

59
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AAY HBHEREBMR (F 7 ¥ 3 > 8B&m)/ Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehér)
/ Dispositif auxiliaire (Piéces en option) / Dispositivo auxiliar (Piezas opcionales)

REF.NO. CODE Q'TY EAd NAME OF PARTS RV

" RIDhEBIBE " Thread breakage detector
<7T-U-=> <Pulley type>

1 543833009 MNIrX¥LhoFUIF£Y IR TR BREAKAGE DETECTORSET, R

1-1 543834009 1HO-2U—-q1trxLhHoFo 3 TR BREAKAGE DETECTOR ASSY, R

1-1-1 $18032001 NI bxLheF T3y bz DETECTOR BRACKET ASSY

1-1-2 144504001 211 b7 F 145 THREAD GUIDE DISC

1-1-3 146206009 NI brPodr1HS5FHyx THREAD GUIDE DISC PRESSER

1-1-4 146058001 A% PZAt PRE-TENSION SPRING

1-1-5 146059001 1H7LFryass v PRE-TENSION NUT

1-1-6 146060000 1NFY bxiz SPRING

1-1-7 155510001 M rFasory b TENSION NUT

1-1-8 157255100 H7-1-A PULLEY, A

1-1-9 025030135 1NeSY¥#H%o393 WASHER, PLAINS 3

1--1-10 048020342 1+ 2x7E2 RETAINING RING, E2

1-1-11 543835000 UEEE2PF i X - SENSOR ASSY

1-1-12 518037009 ey —hii- SENSOR COVER

1-1-13 062301616 1]+ ~2aM3X16 SCREW, PAN M3X16

1-2 146080000 MNa-Fr7>a CORD BUSH
<E-Ltr¥-xX> <Beamsensor type>

2 543836001 Nt rXLALFUSFLY bF TR BREAKAGE DETECTOR SET, F

2-1 $43977001 It bxLheFry 3 TR BREAKAGE DETECTOR ASSY, F

2-1-1 543279000 1N7e72=v} AMP UNIT

2-1-2 062300612 2| ~233x6 SCREW, PAN M3X6

2-1-3 025030232 2|5 HxFa93 WASHER, PLAIN M 3

2-1-4 $29468100 7271822y N FIBER UNIT, N

2-1-5 $11884001 tHleey—tUvhr 14 SENSOR SETTING PLATE

2-1-6 062300612 1]+~203x6 SCREW, PAN M3X6

151-V26-944
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AA2 . FBHEERAIER (4 7 o 3 > 8B&)/ Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehér)

/ Dispositif auxiliaire (Pieces en option) / Dispositivo auxiliar (Piezas opcionales)

151-V26-944

61



AA2 . HHiBNSR R BY (R (F 7 ¥ 3 > BBdn) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehér)
/ Dispositif auxiliaire (Piéces en option) / Dispositivo auxiliar (Piezas opcionales)

REF.NO. CODE Q'TY B XA NAME OF PARTS RM

<ITF-T714N-ER> <Air wiper set>

3 543841009 HXF-—T14n-u5s3 AIR WIPER SET

3-1 543842009 NZFP—T714Nn-232 AIR WIPER ASSY

3-1-1 $17942000 1zr-2v>4 AIR CYLINDER

3-1-2 $31777001 UPPE AN &S] CYLINDER SUPPORT PLATE

3-1-3 $10214009 1YL/t R )Y 14 SOLENOID SETTING PLATE

3-1-4 518415101 2|/N=T731=#>QaM5 HALF UNION, Q4ms

3-1-5 062670612 4|3 ~X2357-40X6 SCREW, PAN SM3.57-40X6

3-1-6 $31778000 1oued—xbun CYLINDER STOPPER

3-1-7 $31779001 P PE EVE To CYLINDER JOINT

3-1-8 $31776009 1oUH—hii- CYLINDER COVER

3-1-9 062680512 2|+ ~2437-40X5 SCREW, PAN SM4.37-40X5

3-1-10 $43203000 1EMRATYF 7 3 EM SWITCH ASSY

3-1-1 543843009 HAMNSL24YF o3 THREAD WIPER SWITCH ASSY

3-1-12 062300612 2|>~2a3x6 SCREW, PAN M3X6

3-2-1 543683001 L AP ZAY. SOLENOID VALVE

3-2-2 S44748001 1HzPv=kNF3 AIR MANIFOLD, 3

3-2-3 518415101 2[/N\—731=%*>Q4M5 HALF UNION, Q4M5

3-2-4 544759000 I INVZAY [ A & ¥ AW-VALVE HARNESS, A

3-2-5 544760000 1AW/ TN — % 2B AW-VALVE HARNESS, B

3-2-6 544750000 VY 1HNNTN—3R28v VALVE HARNESS, 24V

3-2 543844001 HAWF > T 739 3 AW-SOLENOID VALVE ASSY, 3

3-3 $15031008 2|17 -Fa2-7 AIRTUBE, L=1900

3-4 340400001 Tla=g 1k BEAD BAND
<=Z—FILo-5-kB> <Needle cooler set>

4 543846009 ==Ky —S—vaFrLy NEEDLE COOLER SET

4-1 518027101 == Fr7oov- NEEDLE BLOWER

4-2 $15031008 HWX7-F2-7 AIRTUBE, L=1900

4-3 543839008 1|F>yrinJor3y 3 SOLENOID VALVE ASSY, OP3

4-3-1 543683001 1Feonng SOLENOID VALVE

4-3-2 543696100 VI TN=322X17 3 VALVE HARNESS ASSY, X1

4-3-2-1 S44746000 | 1|y H/ LT N—22 VALVE HARNESS

4-3-2-2 544750000 Y 1HRNTN—2R28v VALVE HARNESS, 24V

4-3-3 518415101 2|N=T72=#>Qam5 HALF UNION, Q4M5

4-3-4 $44749001 HE S FE I AIR MANIFOLD, 3

4-4 $04897000 117574 PLUG, 4

4-5 062670812 2|+ ~103.57-40X8 SCREW, PAN SM3.57-40X8
<YTMAI Ry F> <Soft work clamp set>

5 $44450001 HuIbxrHTHy b SOFT WORK CLAMP SET

5-1 $44412001 2[V T by IR SPRING

5-2 $12104000 2]az=F>7124 UNION-Y4

5-3 $08140000 2|TP—k—2ASC AIR TUBE, S-C (L = 200)

5-4 $04897000 217574 PLUG, 4

151-V26-944
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AA3 . HiBHiEEME (4 7 2 3 > 8B&)/ Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehér)
/ Dispositif auxiliaire (Pieces en option) / Dispositivo auxiliar (Piezas opcionales)

151-V26-944
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AA3 . HHBHERTBAR (+ 72 3 > 88&h)/ Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehér)

/ Dispositif auxiliaire (Piéces en option) / Dispositivo auxiliar (Piezas opcionales)

REF.NO. CODE Q'TY B Aq NAME OF PARTS RM
<2AGHPFIEE > <2-Step tension device>
2 543837001 2T F€y p1 2-STEP THREAD TENSION DEVICE SET, 1
2-1 543838001 1248573093 2-STEP THREAD TENSION ASSY
2-1-1 534706000 1fT7-31410x10 AIR CYLINDER, 10X10
2-1-2 018302032 217+ E I +3X20 BOLT, SOCKET M3X20
2-1-3 $12150000 2|k — AT KEM-5HL-4 TUBE ELBOW, M-5HL-4
2-1-4 $34533001 1MHYS70UY A COUNTERSINK CLAW
2-1-5 $34534001 175 oacvadrsss SUB TENSION BRACKET ASSY
2-1-6 155510001 N1 bFam o+ TENSION NUT
2-1-7 146060000 FY bF iz SPRING
2-1-8 146059001 1HZLFooac+ vy PRE-TENSION NUT
2-1-9 146058001 L PA% P2 PZAL PRE-TENSION SPRING
2-1-10 146206009 NI PPLFIHSAHT THREAD GUIDE DISC PRESSER
2-1-1 144504001 211 T F1HS THREAD GUIDE DISC
2-1-12 $34536001 HoULd—rYYsr 14 CYLINDER SETTING BRACKET
2-2 543839005 1F> T Jorsy 3 SOLENOID VALVE ASSY, OP3
2-2-1 543840001 1oPFL N FH 3 OP SOLENOID ASSY
2-2-1-1 543683001 1NFronng SOLENOID VALVE
2-2-1-2 505636001 1Nz7v=FkF AIR MANIFOLD
2-2-1-3 $43681001 2INT DR Y~L EXHAUST THROTTLE VALVE
2-2-1-4 $18415001 2|/N\=731=%>QaM5 HALF UNION, Q4m5
2-2-1-5 062302506 2|+ ~13x25 SCREW, PAN M3X25
2-2-1-6 028030242 2|/8F ¥ H 223 WASHER, SPRING 2-3
2-3 017821813 2|%) F7.94X18 BOLT, SM7.94X 18
2-4 $15031008 2|1 TP —-Fa2-7 AIRTUBE, L=1900
2-5 340400001 S5|12=815F BEAD BAND
2-6 104525001 Tt bFA9 % TENSION SPRING
151-V26-944
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7 . B SAA1% / Accessories / Zubehér / Accessoires / Accesorios

7 a iR
/ OPTION PARTS

94

v .

‘a‘— 93
Ly

O HELNEAMBITET I LFHNET,
© The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten

Zubehdre sind vorbehalten.

52—©
51 —@

53——®
55——@

34-5-1—®
34-11-1

34-10-2‘% !\’_)34-5

34-103 |2 L

34-11-2

© Les détails des accessoires inclus sont sujets  des changements.
© Los detalles des accesorios inclufdos pueden variar.
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Z. {HmEARATR / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE Q'TY Exq NAME OF PARTS RV
1 544369009 1IN HI$=3267 3 BELT COVER ASSY, 326
1-1 $44370009 1INk HI8=326 BELT COVER, 326
1-2 104450109 1|d4atos RUBBER CAP, 8
3 062401006 1|+~x3sx10 SCREW, PAN M4X10
4 $38039109 HER SRV OIL PAN ASSY
4-1 538040109 E P 7AV% OIL PAN
4-2 154467001 LA =X X A DUST OILER
4-3 037301215 2(lvFNa v EL3X12 TAPPING SCREW, PAN V M3X 12
4-4 $18093100 117 3 exaxa WICK, 4X4 (L = 1100)
5 109714000 5|7 % NAIL
6 114486002 1MFIVA 155241 OILER
9 143882001 2{bt9FEer Y HEAD HINGE
10 014760622 2|PF b Xx%Us595 SET SCREW, SOCKET SM5.95
11 143910009 2| by FE Y FTL RUBBER CUSHION
12 109714000 417 % NAIL
13 518707149 1lvNiv kMmoo BELT, VM WHITE
14 122991001 N PVEAPE VLA ACCESSORY BAG
15 S06706001 1ovartasn SILICONE OIL
16 $15665001 3(HFELA BOBBIN, LA
<&:EHinA > <For medium-thick materials >
17 107415416 122N YDPXS#16% 3 NEEDLE ASSY, DPXS5 (#16)
<EHA> <For thick materials >
17 145646421 112221 YDPXI7#214 3 NEEDLE ASSY, DPX17 (#21)
18 $10208001 RS2V P <t=04> |WASHER, MOVABLE KNIFE ....... <t=04>
18 $10208002 1M1 k9nho vy <t=0.5> |WASHER, MOVABLE KNIFE ....... <t=0.5>
18 $10208003 L EENZIAY o A <t=0.6> |WASHER, MOVABLE KNIFE ....... <t=0.6>
19 $45724009 1[v735a HEAD REST, A
20 $38043009 2{7v 3y CUSHION
21 109714000 2|7 % NAIL
22 114483002 EVE R B OILER ASSY
23 154702101 HERP % P OIL TANK
24 $08030000 1|Ge=z— X5AFB FUSE, 5A FB
25 153242000 == 7Y FUSE, 6A
26 142443001 HxI27219x52 SCREW DRIVER, 1.9X52
27 118837001 12U v723.4x70 SCREW DRIVER, 3.4X70
28 101572101 12U =7255%190 SCREW DRIVER, 5.5X190
29 107779001 1|2 /N+6Xx7 WRENCH, 6X7
30 100887001 112 /v+8X9 WRENCH, 8X9
31 107780001 1| x8510%x12 WRENCH, 10X12
32 142721001 16h vy 2843 HEXAGONAL WRENCH, 3
33 118064001 16eH 2Ky X nNF+4 HEXAGONAL WRENCH, 4
34 502763302 1125417 32DR COTTON STAND ASSY, 2DR
34-1 150180001 2194545 SPOOL STAND BASE
34-2 150182000 2{2 7 ==y b SPOOL MAT
34-3 126863001 2127 =-09v3> SPOOL CUSHION
34-4 S02777001 1|N17DxTY €Y B PIPE (D) SCREW SET, B
34-4-1 150206002 1|eS¥H %16 WASHER, PLAIN 16
34-4-2 $38648001 116+ puUs/e NUT, U5/8-28
34-4-3 150174000 Hasaxvyrs COLUMN CAP
34-4-4 S01005000 2|1 bE2F7 T4 RUBBER WASHER
34-4-5 502747101 RS LAY SPRING
34-5 540640001 Nasantr7xvyr7v% COLUMN PIPE WITH CAP
34-5-1 150174000 1asaxvy7 COLUMN CAP
34-6 156112003 11asant47p COLUMN PIPE, D
34-7 150173003 1a5as31oh COLUMN JOINT
151-vV26-910
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Z . {151 / Accessories / Zubehér / Accessoires / Accesorios

*T7LaiB%
/ OPTION PARTS
94
v .
§—o3
'y
===
ONBRRNBBMRBEETIENHBNET, © Les détails des accessoires inclus sont sujets 3 des changements.
© The details of included accessories are subject to change. © Los detalles des accesorios incluidos pueden variar.

© Anderungen in der Aufstellung der Mitgelieferten
Zubehére sind vorbehalten.

151-vV26-910
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Z . HEB&RIR / Accessories / Zubehér / Accessoires / Accesorios

REF.NO. CODE Q'TY EAAq NAME OF PARTS RV

34-8 521798001 2127 =02 €Y b SPOOL SCREW SET

34-8-1 150179002 2{27-nv 48 SPOOL SHAFT, B

34-8-2 028050246 2|/ H 225 WASHER, SPRING 2-5

34-8-3 021500106 2113+ bs NUT, 1 M5

34-9 502778002 PSR, ¥ ) SPOOL HOLDER, 2

34-10 502786002 1NALY ENnCH=-5 32 THREAD HANGER ASSY, 2

34-10-1 502787002 ALY RN f-2 THREAD HANGER, 2

34-10-2 150183000 VARG /L WA, X ¢ THREAD HANGER BASE

34-10-3 142990001 2|]ALykFvsa THREAD BUSH

34-11 540641001 HRIZ=Zox2€Y ba SPOOL SCREW SET, A

34-11-1 021500106 4(1>3%Y b5 NUT, 1 M5

34-11-2 $37038001 1|~k S5 ¥5X14 SCREW, PAN (P WASHER) M5X 14

34-11-3 $37037001 1|F N2k S5 ¥5x32 SCREW, PAN (P WASHER) M5X32

34-11-4 062501406 2|+ ~205X14 SCREW, PAN M5X 14

41 200190001 5127y 7 0 STAPLE

42 544371001 1Zvohi- RACK COVER

43 062401006 41+ ~204x10 SCREW, PAN M4X10

44 025040236 4ieSH¥HxFams WASHER, PLAINM 4

45 021400216 4122+ b NUT, 2 M4

46 025040236 4leS>H¥HxFama WASHER, PLAIN M 4

50 144226001 ThoTFhn- HEAD COVER
<3AXhA-AKy 7 2BWTE> | <Forsetting the control box>

51 146256001 Alvvarh+y CUSHION COLLAR

52 146255000 4{7v 3> CUSHION

53 500617000 4{fn oo Tans—- RUBBER COLLAR

54 133740006 4[h Y 2K K 6X70 BOLT, M6X70

55 021060106 4122+ e NUT, 1 M6

56 025060336 4lESHH XA 16 WASHER, PLAIN L 6
<TRSWEH{tH > <For setting the power switch>

57 032461606 2(+7NEY 2 T45X16 WOOD SCREW, ROUND M4.5X16

58 542882001 1ersryz HINGE PRESSER

59 018405032 2(7F KW b axso BOLT, SOCKET M4X50

60 021400102 2|Fv b1vas NUT, 1 M4

61 $07783001 1 en oKy 2nF15 HEXAGONAL WRENCH, 1.5

62 025040232 2(ESH¥HxFaya WASHER, PLAIN M 4

71 $43273000 1]3.54 51 721D 3.5 MEDIA, 2HD

72 509989000 17aYyE-4-2 FLOPPY CASE

73 542658000 1351>Fysa5~0 INDEX LABEL, 3.5FD

74 543832001 1Fryacvs-yrxs3 TENSION PULLEY SET

74-1 543676001 17rvarr-ysys TENSION PULLEY ASSY

74-1-1 048320242 1 rx7733a%9032 RETAINING RING, C32

74-1-2 141860001 122635 SCREW, SM6.35

74-2 018081222 1|7 +# k8x12 BOLT, SOCKET M8X12

74-3 025080232 1HeSy¥HxFays WASHER, PLAINM 8

74-4 028080242 1 xHH 228 WASHER, SPRING 2-8

95 536056009 1|>303 CAP, 30.3

101 105343001 1[xHxL>F8X9 WRENCH, 8X9

102 $11243001 HREE-FKS 15— SCREW DRIVER

103 150332001 1752 K5 1/4—NO.2 DRIVER, NO.2
"7 aEma” “OPTION PARTS ”

92 542890001 17ad5<4vzx PROGRAMMER SUPPORT

93 032422003 2[+7ETXT81X20 WOOD SCREW, ROUND M4.1X20

94 0B1351606 2| +%35EY35X16 WOOD SCREW, FLAT M3.5X16

151-v26-910
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Gal.~ — o EB5—Yi35 / Gauge parts List/ Lehrenliste / Liste des Piéces decartment

/ Lista d’ePiezas de calibradores

8T 2 /Presser foot 151-V26
Ref. No. A i | Ref.No.B Ref. No.C Ref.No.D
T B
E ¢ 2.0 E ¢ ¢
Ref. No. E Ref.No. F Ref.No. G
l"‘ —I L 2.5 2.5 ’l L f:‘
E P /G/o 2 /(a'o 2
Ref. No. XY
\ et
E o 2.5
$t7°#k / Needle hole plate
Ref. No. A Ref.No.D Ref.No.E Ref. No. ED Ref. No. F
=5 C=> &
¢ 1.6 2 ¢ 4 ®10 ¢ 2.2
¢2.6 ¢3.4
3 i 2.8 : 2.8 I 3 i
1 + + +
Ref. No. FD Ref.No.H Ref.No. L Ref.No. M
$ (=~ [ (=) © &
S
¥ 2.5 04.7 $6.5
[ | . $4d
! ! \—__ 9 | 3.3 !
[ 3 my 2.8 \FI: |m | J::J?B

YKENDBG I, MBBATT,
¥ The 3¢ symbol is for Standard parts.

¢+ Mit dem Zeichen ¢ Standardteile bezeichnet.
#Le symbol 3 correspond aux piéces normales.

¢ El asterisco 3¢ es para piezas normales.
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Gal. 7 — U 88&—JI3R / Gauge parts List / Lehrenliste / Liste des Piéces decartment
/ Lista d’ePiezas de calibradores

REF.NO. CODE |q'1y ELAq NAME OF PARTS RV
A $42843001 1144 T7A PRESSER FOOT, A
A7 3L Be " “ OPTION PARTS "
B $42844001 1|44x78 PRESSER FOOT, B
C $42845001 14T 7>C PRESSER FOOT, C
D $42846001 1#4x720 PRESSER FOOT, D
E $42847001 11447 € PRESSER FOOT, E
F 157237001 1AHTPoF PRESSER FOOT, F
G 158592001 11476 PRESSER FOOT, G
J $42848001 HER S &.D7, PRESSET FOOT, )
Y $42849001 1|+4T7oxy PRESSER FOOT, XY
<[ZHhE> <For thick materials>
E $10212101 1NYTH12E ... 2.6 |NEEDLE HOLE PLATE,E .............. @26
<HiA> <For medium thick materials>
F $10213001 1NYPFLRF @2.2 [NEEDLE HOLE PLATE, F .............. @22
$7 53R " OPTION PARTS “ T
A $10211001 1WNYTFAL2A ... .. 1.6 |[NEEDLE HOLE PLATE, A ........... ... @1.6
D $29997001 1\N\NY7PF+14D ... .. @2.6 |NEEDLE HOLE PLATE,D .............. @26
E $30925001 1NWNYPFA%E ... ... @2.6 |NEEDLE HOLE PLATE,ED ............. 22.6
ED $30926001 1WNYTFALFD 3.4 INEEDLE HOLE PLATE,FD ............. @3.4
H $30450001 WA PFAL5H ... 2.6 INEEDLE HOLEPLATE, H .............. @26
L $25127001 HUNYTFALEL ... ... @3.3 |NEEDLE HOLEPLATE,L .............. 3.3
M $34348001 1INUTFALaM ... .. 4.0 |NEEDLE HOLE PLATE,M .............. 4.0
151-V26

TOKEIDERS . ERBETT.

% The 3 symbol is for Standard parts.

7 Mit dem Zeichen 3¢ Standardteile bezeichnet.
vrLe symbol 3¢ correspond aux piéces normales.
¢ El asterisco 3« es para piezas normales.
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Ga2 . 7 — T ips—15% / Gauge parts List/ Lehrenliste / Liste des Pieces decartment

A
/ Lista d'ePiezas de calibradores

® 75-6

75-5

89

252

71

151-V26




Ga2 .7 — U #B&a—55R / Gauge parts List / Lehrenliste / Liste des Pieces decartment
/ Lista d’ePiezas de calibradores

REF.NO. CODE Q'TY ExAq NAME OF PARTS RM
6 544431001 1]326+ 4 IR WORK CLAMP, R 326
7 544432001 1[3264+ 4 IL WORK CLAMP, L 326
8 025680232 2|ES5HH X F219437 WASHER, PLAIN M 4.37
9 153403002 2K F837X7 BOLT, SM4.37X7
10 510065001 2[1FX A4 POSITIONING PLATE
73 544447001 2|F4 T 7 USE WORK CLAMP, SE
75-1 $42787001 2{F¥HITIAHITM42A WORK CLAMP GUIDE BRACKET, A
75-2 542884001 HAHIToH4T 148 WORK CLAMP GUIDE BRACKET, B
< EZHA> <For medium-thick materials >
140-1 544388001 1+ o7V 153288 ........ t=1.2 |FEEDPLATE,A326 ................. t=1.2
<E#HA> <For thick materials >
140-2 544389001 +oV 153268 ........ t=1.2 |FEEDPLATE,B326 .................. t=1.2
"A7vamR" " OPTION PARTS ”
5 544448001 11326+ %+ TUN WORK CLAMP, UN 326
75-3 542798001 NAYITF 4T r2 WORK CLAMP GUIDE BRACKET
75-4 544451001 2[FHIFIHvRYr2 PRESSER ADJUSTING PLATE
75-5 542800001 2{AYI2xeFaAsLyr4 ADJUSTING PLATE
75-6 544453001 2|FY I 7 ISE-0OP PRESSER FOOT, SE-OP
" BAS-326A, 326LAH " For BAS-326A & BAS-326LA "
<HIEVWRAT2yF 4> b> | <Attaachment for work clamp & feed plate>
154-1 $12586001 HEFAEE RNEE 2 FEED PLATE SETTING BRACKET
154-2 544413001 2{AY I 7 sE-226 WORK CLAMP, SE
<7 2y FHRIERA> <For one-toutch work clamp plate assy >
89 $44374001 113260T¥ 4T 1243 ... t=05 | WORK CLAMP PLATE ASSY, 326-0OT t=0.5
89 $44376001 1|3260T# 4T 15%%3 ... t=1.0 |WORK CLAMP PLATE ASSY, 326-0OT t=1.0
89 544378001 1[3260TA4 T 14243 ... t=20 |WORK CLAMP PLATE ASSY, 326-0T t=2.0
151-V26-910

WOKEIOBRG T, HRBRATT,

¥ The 3¢ symbol is for Standard parts.

7w Mit dem Zeichen 3« Standardteile bezeichnet.
7 Le symbol 3¢ correspond aux piéces normales.
v El asterisco i es para piezas normales.
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Ga3. & — T ips—Y (+ 7 > 3 > 8B&k) / Gauge parts List (Option parts)
/ Lehrenliste (Sonderzubehér) / Liste des Pieces decartment (Piéces en option)
/ Lista d'ePiezas de calibradores (Piezas opcionales)

155
138

151-V26
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Ga3. 7 — UVEBG—NT (+ 7 2 3 > 8R) / Gauge parts List (Option parts)
/ Lehrenliste (Sonderzubehér) / Liste des Pieces decartment (Pieces en option)
/ Lista d'ePiezas de calibradores (Piezas opcionales)

REF.NO. CODE Q'TY B XA NAME OF PARTS RM]
<4 - JHbdn> <FOR GAUGE PARTS >
138 544366001 tHWresodvas 1443 H/POSITION STANDARD PLATE ASSY
<OTEWHAT v F v F x> b > | <Attachment for one-toutch feed plate>
155 514841001 toT#7V148414 3 OT FEED PLATE BRACKET ASSY
<EWWRATyEvFALb> <Attachment for feed plate >
150-1 $44405001 1147V 1%2326a75>% t=1.2 |FEED PLATE BLANK, 326A ........... t=1.2
150-2 544406001 1|#2Y 1523268759 t=12 |FEED PLATEBLANK,3268B ........... t=1.2
150-3 $44407001 Tf#2V14326F5>%7 t=1.2 |FEED PLATE BLANK,326C ........... t=1.2
152 544390000 HAPV181>F—TL—} FEED PLATE INNER PLATE
<OTEWIRT S>> <The blank for one-toutch feed plate >
151-1 544408001 HOTx 7 U1 45AF5>%  t=12 |OTFEED PLATE BLANK, A ........... t=1.2
151-2 544409001 1ot 21U 14287524 . t=1.2 |OT FEED PLATE BLANK,B ........... t=1.2
151-3 544410001 1foTx2U12CcF5>% . t=12 |OTFEED PLATE BLANK,C ........... t=1.2
<HIIFTS> 4> <The blank for work clamp> 1
153-1 544391001 HAHTTS5>9A325E .. t=3.2 |WORK CLAMP BLANK,SEA-3.2 ...... t=3.2
153-1 $44393001 1FH9ITTFTS5> 244056 .. t=4.0 | WORK CLAMP BLANK,SEA-40 ...... t=4.0
153-1 $44395001 1*FH4XTTFT5> 945086 .. t=50 |WORK CLAMP BLANK,SEA-50 ...... t=5.0
153-2 544392001 HAYT TS5 98325E .. t=3.2 | WORK CLAMP BLANK,SEB-3.2 ...... t=3.2
153-2 544394001 1#4TTF5>8-40SE .. t=4.0 | WORK CLAMP BLANK,SEB-4.0 ...... t=4.0
153-2 544396001 1|#4TF5> 98508 .. t=5.0 | WORKCLAMP BLANK,SEB-5.0 ...... t=5.0
153-2 544397001 1#4TTF5> 286056 .. t=6.0 | WORK CLAMP BLANK,SEB-6.0 ...... t=6.0
153-3 $44398001 1#4TTF5> 24320 . t=3.2 | WORK CLAMP BLANK, UNA-3.2 ..... t=3.2
153-3 544400001 1[#4T 75> 2A40UN . t=4.0 | WORK CLAMP BLANK, UNA-4.0 ..... t=4.0
153-3 544402001 1|#¥TT5>7A50UN . t=5.0 | WORK CLAMP BLANK, UNA-5.0 ..... t=5.0
153-4 $44399001 HAYTTS5>78-32UN . t=3.2 |WORK CLAMPBLANK, UNB-3.2 ..... t=3.2
153-4 544401001 HWAH¥TTFS5298-40UN . t=4.0 |WORK CLAMP BLANK, UNB-4.0 ..... t=4.0
153-4 $44403001 14 TF5>2850UuN . t=5.0 | WORK CLAMP BLANK, UNB-5.0 ..... t=5.0
153-4 544404001 1| #AYITF5>78-60UN . t=6.0 | WORK CLAMP BLANK, UNB-6.0 ..... t=6.0
151-V26-910

WRMIIC AV TV BRI MEBLAL THEF LTHY ETOTRMIEIBLEVTT &L,

“ Parts which have an asterisk (:x) in the RM colum are parts which have been assembled and adiusted to high
precisions. These parts should never be disassembled.

% Die in der Kolonne RM mit einem Asteriskus () bezeichneten Teile sind mit hoher préazision zusammengebaut
und eigestellt worden. Aus diesem Grunde diirfen diese Teile niemals zerlegt werden.

¢ Les piéces désignées par un astérisque () dans la colonne RM sont des piéces qui ont été assemblées et réglées
avec une grande précision. Il ne faut en aucun cas déposer ces piéces.

7 Laspartes que tienen un asterisco () en la columna RM son las partes que han sido armadas y ajustadas a alta
precisién. Estas partes nunca deberén ser desarmadas.
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Gad . & — T BBER—1i%R (4 7 ¥ 3 > BB&R) / Gauge parts List (Option parts)
/ Lehrenliste (Sonderzubehér) / Liste des Piéces decartment (Piéces en option)
/ Lista d'ePiezas de calibradores (Piezas opcionales)

151-V26-910
Gad . & — U E&E—BR (F 7 > 3 > &) / Gauge parts List (Option parts)
/ Lehrenliste (Sonderzubehér) / Liste des Piéces decartment (Piéces en option)
/ Lista d’ePiezas de calibradores (Piezas opcionales)
REF.NO. CODE |QTY B2 A NAME OF PARTS RV
<HW|IPTRYFAL > < Attaachment for cassette clamp >
156 $44411001 1aevrosrs CASSETTE HOLDER PLATE
157 $13007001 2[ney ryVES PIN
158 021660306 | 2|3v24V +318-40 NUT, 3 SM3.18-40
159 $14392201 1|#€Y k1 2D-A180 CASSETTE PLATE, D-A180
160 $14388101 1|n+Y + 1508180 CASSETTE PLATE, D-B180
161 $14386000 | 1|ntv r>215A180 .... t=1|CASSETTE LOWERPLATE, A-180 ...... t=1
161 $14387000 | 1|#tv >4 158180 .... t=2 |CASSETTE LOWERPLATE,B-180 ....... t=2
163 $14389000 1MB€Y b12U-AI80 ...... t=1 [CASSETTE PLATE, U-A180 ............ t=1
163 $14390000 1|#€Y b142U-B180 ...... t=2 | CASSETTE PLATE,U-B180 ............ t=2
165-1 152632001 HEELROY IR G HINGE ASSY, R
165-2 152633001 1Fawrerzesy HINGE ASSY, L
151-V26-910
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Wa. Bf&5 S5~ / Warning labels / Warnschilder / Etiquettes d'avertissement

/ Etiquetas de advertencia

Mark, grounding

&S~V / Warning labels &% /Name of Parts Size(mm) Code
S
/N BES~IL - 1 40X64 | S38353-101
B
N = Label, elec. shock 4 lang. 35X118 | S38352-101
oA xR
VBRI TUHFETD
/.‘\ Saemaxtye BIETES AL - BASH] 52X84 | S38357-002
S\
H2eRRETE &
A CAUTION
o e Label, operation (BAS) Eng. 52X84 S38571-002
1A\t
and nwedio, doareng otc.
PE 7.5X12.5 | $37059-001
Mark, PE
F—2AT—2
@12 | S37060-001

151-V26-050




5| /INDEX /VERZEICHNIS
/INDEX /INDICE

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
500554000 |M -1-18 36 509989000 |Z -72 68 512586001 | C5 - 154-1 16
$00617000 |Z -53 68 $10030002 A -24 2 Ga2- 154-1 72
$00705001 |J -47 30 $10065001 jC1 -10 8 512668001 | K -33 32
$01005000 |Z -34-4-4 66 Ga2-10 72 513007001 | C5 -157 16
$02269001 |B -20 6 $10078001 | C3 -121 12 $13385001 | K -30 32
$02354001 |J -23 28 $10091101 | C3 -65 12 $13399001 |D -65 18
$02401000 | C1 -1-2 8 510111101 D -57 18 $14386000 | C5 - 161 16

C2 -26 10 $10112001 |D -58 18 514387000 | C5 - 161 16
502429101 |E - 14-1-2 20 $10113101 |D -59 18 514388101 jC5 - 160 16
502438001 |G -25-1 24 $10162201 JF -15 22 $14389000 | C5 - 163 16
$02439001 |G -25-3 24 $10174000 |H -1-15 26 $14390000 |C5 -163 16
$02445001 |A -31 2 $10189001 |J -18 28 514392201 | C5 - 159 16
$02652001 fjJ -6 28 510195001 |J -30 28 $14841001 | C4 -155 14
502654001 }J -7-1 28 510202101 JJ -41 28 Ga3- 155 74
502672002 |K -21 32 510204101 |J -44 28 515031008 | AA2-3-3 62
$02677001 K -23 32 $10205001 |J -45-1 28 AA2-4-2 62
$02678001 | K -25 32 $10208001 |J -46 30 AA3-2-4 64
$02739000 U1 -1-9 50 Z -18 66 $15158009 {U1 -1-7 50
502740000 jU1 -1-8 50 510208002 |J -46 30 $15662991 |E -22-1 20
$02747101 |Z -34-4-5 66 zZ -18 66 $15663991 |E -22-2 20
$02763302 |Z -34 66 510208003 |J -46 30 515665001 |E -25 20
$02777001 §Z -34-4 66 zZ -18 66 Z -16 66
502778002 |Z -34-9 68 $10209101 |J -48 30 $15667001 |E -24-1-3 20
502786002 | Z -34-10 68 $10210101 |J -49 30 E -24-2-3 20
$02787002 |Z -34-10-1 68 $10211001 §J -53-1 30 $15902401 |E -24-1 20
$02907000 |S -1-8 46 Gal-A 70 $16074101 |E -24-1-1 20
$03677001 |D -66 18 $10212101 |J -53-3 30 $16492101 |E -24-1-2 20
$03704002 JE -13 20 Gal-E 70 E -24-2-2 20
$04897000 | AA2-4-4 62 $10213001 JJ -53-5 30 516568000 |[M -1-8 36
AA2-5-4 62 Gail-F 70 $17803001 |A -34 2
$05223001 U1 -1-2-1-6 50 $10214009 |AA2 -3-1-3] 62 $17813001 |C1 -1-14 8
Ut -1-2-2-6 50 510214109 |K -5-1 32 $17815000 | C1 -2 8
505636001 | AA3-2-2-1-2 64 $10215109 K -8-1 32 517816001 | C1 -1-22 8
S05670002 |N -12 40 $10217001 K -13 32 517868001 | C2 -32 10
506696004 | C5 - 165-1-1 16 510219001 L -1 34 $17871101 {D -46 18
C5 -165-2-1 16 $10221001 L -7 34 517885101 |C3 - 106 12
S06706001 {Z -15 66 $10229101 |L -15 34 517886100 |C3 -110 12
S07333001 |F -2 22 $10230000 JL -21 34 517887001 |C3 - 111 12
$07456000 {F -3 22 $10231001 L -23 34 517888001 |C3 -112 12
$07783001 {Z -61 68 510232001 |L -27 34 $17890001 | C3 -122 12
S07818009 |P -23 42 510239001 jL -30 34 517901000 | F -47 22
507959001 | C2 -29 10 510243000 [N -29 40 $17942000 | AA2-3-1-1 62
$08030000 |M - 1-30-4 36 P -9 42 518027101 | AA2-4-1 62
zZ -24 66 $10352101 |C3 -136 12 $18032001 {AA1-1-1-1 60
508140000 | AA2-5-3 62 $10371001 |D -61 18 518037009 | AA1-1-1-12 60
509043000 |F -31 22 $10372100 |D -62 18 $18093100 |F -18 22
F -45 22 510405100 JU1 -1-15 50 F -25 22
509216002 JU1 -1-2-1-1 50 u2 -26 54 Z -44 66
$09217102 | U1 -1-2-1-2 50 510408000 |S -8 46 $18415001 | AA3-2-2-1-4 64
$09221002 U1 -1-2-2-1 50 $10463102 [N -14 40 518415101 |N -1-1-5-1-2 | 40
$09222102 | U1 - 1-2-2-2 50 510470101 | K -17 32 N -1-2-5-1-1] 40
$09224002 U1 -1-2-7 50 S10478000 |F -10 22 AA2-3-1-4 62
$09225001 JU1 -1-2-8 50 $10661109 JU1-1-2-1-8 50 AA2- 3-2-3 62
$09226001 JU1T - 1-2-11 50 ut-1-2-2-8 50 AA2-4-3-3 62
509228000 |N -1-1-4 40 511182009 |G -13 24 $18539000 |C1 -1-5 8
N -1-2-4 40 $11243001 jz -102 68 $18633109 | U1 -37 50
$09312001 JU1 -1-2-1-5 50 $11884001 | AA1-2-1-5 60 vz -37 54
Ut -1-2-2-5 50 $12104000 | AA2-5-2 62 $18636101 | C1 -1-23 8
509318101 |N -1-1-2 40 $12150000 | AA3-2-1-3 64 S18707149 |Z -13 66
N -1-2-2 40 $12212000 [N -10 40 $19736001 JA -113 2
509393002 |N -1 40 $12404000 N -1-1-5-2-1| 40 A -116 4
$09639009 U1 - 1-2-1 50 N -1-2-5-2-1] 40 520137001 jU1 -40 52
509640009 U1 -1-2-2 50 $12441001 |G -32 24 U2 -40 54

77




CODE REF.NO Page CODE REF.NO. Page CODE REF.NO. Page
520164009 A -33 2 $36071001 JA -22-1-3 2 538094100 [M -1-4 36
520289101 |V -3-3 56 536260000 JT -1-9-2 48 538104000 |S -1-2-4 46

vV -4 56 T -2-52 48 538107000 {M -1-12 36
520293101 |V -3-4 56 536684001 JA -22 2 538108000 |[M -1-13 36

vV -541 56 536691001 |A -22-1 2 538109000 {M -1-14 36
520822101 |V -4 56 537037001 12 -34-11-3 68 538110000 [M -1-15 36
520823101 |V -5 56 537038001 |Z -34-11-2 68 538112001 |M -2-1 36
$21527001 |F -14 22 537057001 |P -36 42 $38112002 [M -2-4 36
521775001 {C1 -1-18 8 $37059001 |M -1-25 36 $38114000 |M -2-2 36
$21798001 |Z -34-8 68 Wa 76 538115000 |[M -2-2-1 36
521875001 | K -32 32 537060001 | M -1-26 36 538117000 {M -2-3 36
523445001 JC2 -33 10 Wa 76 538117002 [M -2-7 38
523446000 |C2 -34 10 $37147109 JK -5-2 32 M -2-8 38
523836001 1J -7 28 537148109 |K -8-2 32 538120000 [M -2-5 36
523880000 |N -1-1-10 40 537806109 K -8-3 32 538122100 {M -1-9 36

N -1-2-9 40 $37920009 |A -27 2 $38123000 [M -3-1 38
$24511007 |B -24 6 $37927000 B -17 6 538148000 [P -2 42
525100000 {N -26 40 537928019 |B -24 6 538155000 |R -1-3 44
$25127001 |J -53-8 30 537929009 |B -24 6 538164000 [R -1-4 44

Gal-L 70 $37929016 |B -24 6 538166000 | T -1-1 48
$25456001 JK -3 32 537973001 |D -71 18 T -21 48

K -1 32 $37978151 JE -5 20 538167001 |T -1-2 48
525634101 |S -5 46 537979101 |E -8 20 538168001 |T -1-5 48
529023000 |S -1-2-1 46 537981051 f[E -9 20 $38170001 |T -1-8 48
529468100 | AA1-2-1-4 60 $37983001 |F -6 22 T -24 48
529710000 {N -1-2-3 40 537984000 |F -17 22 538174000 |T -1-12 48
529997001 }J -53-2 30 F -34 22 T -2-8 48

Gal-D 70 537986000 |F -24 22 538175001 |T -1-13 48
530033001 {J -21-3 28 $37987001 |F -28 22 T -29 48
530260002 1S -1-2-2 46 537988000 [F -29 22 $38176001 |T -1-14 48
530450001 JJ -53-7 30 $37990309 |H -1 26 T -2-10 48

Gail-H 70 $37991109 JH -1-1 26 538177001 |T -1-18 48
$30925001 |J -53-4 30 $37992100 |H -1-2 26 T -2-14 48

Gal-E 70 $37993000 J1H -1-3 26 538180000 |T -1-22 48
$30926001 |J -53-6 30 537994001 |H -1-5 26 T -2-18 48

Gal-ED 70 537995101 [H -1-6 26 538200000 [M - 1-30-1 36
530950000 C1 -1-4 8 537996001 |H -1-8 26 538201000 M -1-30-3 36
530951001 |C1 -1-9 8 $37997001 |H -1-11 26 538352101 |M -20 36
$31012001 D -55 18 537998001 |H -1-16 26 Wa 76
531013001 |D -56 18 538001001 [J -1 28 538353101 |M -21 36
$31551009 IN -1-1-1 40 538002001 |J -3 28 Wa 76

N -1-2-1 40 538003001 |J -8 28 538357002 | Wa 76
531674000 [P -32 42 538004002 fJ -10 28 538571002 [Wa 76
$31760000 {M -1-19 36 538004003 }J -10 28 538648001 |Z -34-4-2 66
$31776009 | AA2- 3-1-8 62 538004004 |J -10 28 540437000 |{P -7 42
$31777001 | AA2-3-1-2 62 538005001 |J -15 28 540616001 |M -40-1-1 38
531778000 [ AA2-3-1-6 62 S38006001 fJ -21 28 540621000 |M -50 38
$31779001 | AA2-3-1-7 62 538007001 1) -21-1 28 W -1-20 58
532129000 |N -1 40 538010001 JJ -29 28 540622000 M -51 38
$33251001 |D -67 18 538011001 | -34 28 540623000 | M -42 38
534348001 JJ -53-9 30 538035109 |B -8 6 540624000 | M - 40-2-1 38

Gal-M 70 538039109 jz -4 66 540628000 |N -1-1-3 40
534413000 [M -1-29 36 538040109 1z -4-1 66 540629000 [N -1-1-9 40
534533001 JAA3-2-1-4 64 538041000 JU1 -1-16 50 540635001 {M -40-1 38
$34534001 } AA3-2-1-5 64 uz2 -27 54 540640001 |Z -34-5 66
534536001 | AA3-2-1-12 64 $38043009 |z -20 66 540641001 |Z2 -34-11 68
534706000 | AA3-2-1-1 64 $38059000 T -1-24 48 540764000 [M -52 38
534844001 A -22-1-1 2 T -2-20 48 540836001 [ X -1 58
534845001 JA -22-1-2 2 538060000 | T -1-23 48 540837001 [E -14-2 20
$34986000 |F - 11 22 T -2-19 48 X -141 58
536008009 |s -1-18 46 $38072201 |Q -1 44 540838001 |E - 14-2-1 20
536056009 [z -95 68 538080001 [Q -4 44 540839001 |E -14-2-2 20
536070001 JA -22-1-4 2 538082001 |Q -5 44 540840001 |E -19-2 20
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540840001 | X -1-2 58 542856001 |J -40 28 $43256000 |W -1-8 58
540841001 | X -1-3 58 $42858001 |K -12 32 $43257000 |W -19 58
$40841101 jE -21-2 20 $42859001 K -27 32 $43259001 |W -1-18 58
$S40842991 |E -22-2 20 542864001 | K -28 32 $43267000 |W -1-14 58

X -1-4 58 542867001 |T -1-6 48 543268000 {W -1-15 58
540843001 |E -24-2 20 T -2-2 48 $43269000 [W -1-19 58

X -1-5 58 542868001 |L -8 34 $43270000 |W -1-16 58
540845001 |E -24-2-1 20 542870001 |L - 11 34 543271000 {W -1-11 58
$40846001 |J -45-3 30 $42871001 |L -12 34 $43272000 |W -1-12 58

X -1-6 58 542873001 L -14 34 $43273000 jZ -71 68
540886001 |E -14-1-1 20 542874001 |L -17 34 $43274000 |M -1-16 36
$40934001 |J -45-2 30 542880051 |{D -70 18 $43275000 {M -1-20 36
$41202051 |P -24 42 $42882001 |Z -58 68 $43276000 |M -1-21 36
$41205001 |K -2 32 542884001 | C2 -75-2 10 $43277000 |M -1-22 36
$41206001 |K -1 32 Ga2-75-2 72 $43278000 |M - 31 38
$41207000 |K -4 32 $42886001 |J -25 28 $43279000 | AA1-2-1-1 60
$41222101 |G -25-2 24 $42887001 |J -25-1 28 S43309000 | M -1-24 36
$42258000 |T -1-9-1 48 $42890001 |Z -92 68 $43369000 | M -3-2 38
$42259000 [T -1-9 48 543169009 |[M -1 36 543370000 |M -3-3 38
$42260000 |M -1-10 36 543170009 | M -1-1 36 543671009 |U1 -1-2 50
$42653000 | M -1-27 36 $43171009 |[M -1-2 36 $43672009 U1 -1-2-3 50

M -53 38 543172009 {M -1-3 36 543673000 |F -35 22

S -1-15 46 $43173001 |M -1-30 36 $43674000 |S -3 46
$42658000 |Z -73 68 $43183000 |[M -1-11 36 $43675000 |S -4 46
$42750009 |A -20 2 $43186000 |[M -1-17 36 $43676001 |Z -74-1 68
$42751009 JA -20-1 2 $43188000 |M -2-6 38 543678009 [N -1-1 40
$42752000 |A -20-2 2 543190000 |M -10 36 S43679001 [N -1-1-5 40
542754001 |B -3 6 543191000 |[M - 11 36 N -1-2-5 40
542755101 |B -14 6 543196000 {P -3 42 $43680001 [N - 1-1-5-1 40
$42756001 |B -14-6 6 543197000 [P -4 42 N -1-2-5-1 40
$42758001 |A -38 2 543201000 |M -3-4 38 S43681001 J AA3-2-2-1-3 64
$42787001 | C2 -75-1 10 543202000 jP -21 42 $43682000 |N -1-1-5-2 40

Gaz2-75-1 72 543203000 | P -35-1 42 N -1-2-5-2 40
$42795001 | C3 -125 12 AA2-3-1-10 62 $43683001 [N -1-1-5-1-1 | 40
$42796001 | C3 -127 12 $43204000 |P -35-2 42 N -24-1 40
542798001 |C2 -75-3 10 $43206000 |P -20 42 AA2-3-2-1 62

Ga2-75-3 72 $43210001 |R -1 44 AA2- 4-3-1 62
542800001 | C2 -75-5 10 543220109 |S -1 46 AA3-2-2-1-1 64

Ga2-75-5 72 $43223009 IS -1-1 46 $43686000 |N - 1-1-11 40
$42818101 |E -14-1 20 543224000 |S -19 46 543687000 [N -8 40
542827000 |F -23 22 $43225000 |S -1-10 46 543688000 [N -9 40
$42830001 |B -1 6 543226000 |S ~-1-3 46 $43689001 |B -14-5 6
542836001 |D -39 18 $43227100 |S -1-4 46 $43693000 |D -40 18
542837001 | D -39-1 18 543228000 |S ~-1-13 46 $43694009 {N -1-2 40
$42839101 |D -48 18 543229001 |S -1-2 46 $43696000 | N -24-2 40
542840101 |D -51 18 $43236009 |S -2 46 543696100 | AA2-4-3-2 62
$42842001 |T -1 48 543237000 | -1-7 46 $43832001 {Z -74 68
542843001 |D -64-1 18 $43240009 |M -H-9 38 $S43833009 JAA1-1 60

Gal-A 70 543241009 |M - H-1 38 543834009 [ AA1-1-1 60
$42844001 |D -64-2 18 543242009 |M - H-2 38 $43835000 | AA1-1-1-11 60

Gal-B 70 $43243009 |M -H-3 38 543836001 | AA1-2 60
542845001 |D -64-3 18 543244009 [|M -H-6 38 S43837001 | AA3-2 64

Gal-C 70 $43245009 |M -H-4 38 543838001 | AA3- 2-1 64
542846001 |D -64-4 18 543246009 [M -H-5 38 543839005 | AA3-2-2 64

Gal-D 70 543247009 |M -H-7 38 543839008 | AA2-4-3 62
542847001 |D -64-5 18 $43248009 [M -H-8 38 $43840001 | AA3-2-2-1 64

Gal-E 70 543249001 |W -1 58 543841009 |AA2-3 62
542848001 |D -64-8 18 543250000 |W -1-1 58 $43842009 | AA2-3-1 62

Gal-J 70 $43251000 |W -1-2 58 $43843009 | AA2-3-1-11 62
542849001 |D -64-9 18 $43252000 |W -1-3 58 543844001 [AA2-3-2 62

Gal-Y 70 S43253000 |W -1-4 58 543846009 | AA2-4 62
542850209 U1 -1 50 $43254000 |W -1-5 58 543977001 | AA1-2-1 60
$42851201 JU1 -1-1 50 543255000 JW_-1-7 58 543981000 |wW_-1-17 58
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544309009 |A -13 2 544401001 | Ga3- 153-4 74 544669001 [C2 - 41 10
S44310009 |A -16 2 544402001 |C4 -153-3 14 544746000 [N -24-2-1 40
544311009 [A -17 2 Ga3- 153-3 74 AA2-4-3-2-1 62
S44312001 {A -29 2 544403001 | C4 -153-4 14 544748001 | AA2-3-2-2 62
544313001 [A -15 2 Ga3-153-4 74 544749001 | AA2-4-3-4 62
544317009 A -101 2 544404001 |C4 -153-4 14 S44750000 (N -24-2-2 40
544318009 JA -103 2 Ga3-153-4 74 AA2-3-2-6 62
544319001 |A -105 2 544405001 | C4 - 150-1 14 AA2-4-3-2-2 62
544320001 |A -111 2 Ga3- 150-1 74 544757001 | C3 -68 12
544321001 |A -114 2 544406001 JC4 -150-2 14 544759000 | AA2-3-2-4 62
544322001 |A -121 4 Ga3- 150-2 74 544760000 | AA2-3-2-5 62
544323000 JA -53 2 544407001 JC4 -150-3 14 544805001 | T -2 48
544324101 JC1 -1 8 Ga3- 150-3 74 544806000 | T -2-5 48
$44325000 | C1 -1-1 8 544408001 1 C4 - 151-1 14 544807000 |{T -2-5-1 48
544326001 |C1 -1-6 8 Ga3- 151-1 74 S45147001 [B -2 6
544327001 | C1 -1-12 8 544409001 1C4 -151-2 14 545724009 [z -19 66
544328001 |C1 -1-13 8 Ga3- 151-2 74 U32744000 |R -1-5 44
544329001 | C1 -1-15 8 544410001 | C4 -151-3 14 U34870001 1S -1-2-3 46
544330001 |C1 -3 8 Ga3- 151-3 74 U38337000 [R - 1-1 44
544361000 | C3 -120 12 544411001 | C5 - 156 16 U38338000 |R -1-2 44
544364001 | C3 -130 12 544412001 JAA2-5-1 62 0A4300605 |S -1-6 46
544365001 §C3 -133 12 544413001 | C5 - 154-2 16 S -1-11 46
544366001 | C4 - 138 14 Ga2- 154-2 72 0A4400605 [M - 41 38

Ga3- 138 74 544414001 |V -3 56 0A5400805 S -1-5 46
544369009 |Z -1 66 544415001 |V -3-1 56 0A5400806 [M -1-6 36
S44370009 |Z -1-1 66 vV -6-1 56 P -10 42
544371001 |Z -42 68 544417001 v -3-2 56 P -12 42
544372000 |P -2 42 V -6-2 56 P -14 42
544374001 | Ga2-89 72 544431001 jC1 -6 8 P -27 42
544376001 | Ga2-89 72 Gaz -6 72 P -38 42
544378001 | Ga2-89 72 544432001 |C1 -7 8 0A5401006 {M -1-7 36
$44380001 |J -43 28 Gaz2-7 72 0A5401206 M -43 38
544381001 |C1 -12-5 8 544433001 |C1 -12 8 0A5403006 [M -1-5 36
544382001 | C3 -90 12 544434001 | C1 -12-2 8 0B1351606 |Z -94 68
544383000 |P -1 42 544436000 [C1 -12-4 8 002300403 |T -1-15 48
544387009 |A -117 4 544437001 J1C1 - 12-1 8 T -2-11 48
544388001 |C2 -140 10 544438001 |C1 -19 8 002300603 |S -1-14 46
Gaz2- 140-1 72 S44439000 |C2 - 16 10 004400803 |T -1-7 48
544389001 [C2 - 140 10 544440001 |C2 -17 10 T -23 48
Ga2- 140-2 72 544441001 JC2 -23 10 004400814 |C1 -13 8
544390000 | C4 - 152 14 544442001 jC2 -28 10 008400604 | K -8-4 32
Ga3- 152 74 544443001 JC2 -30 10 M -1-23 36
544391001 | C4 -153-1 14 544444001 JC2 -38 10 S -117 46
Ga3- 153-1 74 544445001 | C3 -67 12 011679312 |C1 -1-3 8
544392001 fC4 -153-2 14 544446001 |C3 -70 12 014679320 |H -1-7 26
Ga3- 153-2 74 544447001 JC2 -73 10 014680422 |) -42 28
544393001 | C4 -153-1 14 Gaz2-73 72 C1 -1-18-2 8
Ga3- 153-1 74 544448001 1C2 -5 10 2 -27 10
544394001 JC4 -153-2 14 Gaz2-5 72 014680622 |[A -54 2
Ga3- 153-2 74 544450001 | AA2-5 62 E -3 20
544395001 | C4 -153-1 14 544451001 JC2 -75-4 10 G -28 24
Ga3- 153-1 74 Ga2-75-4 72 H -1-9 26
544396001 | C4 -153-2 14 544453001 | C2 -75-6 10 J -7-2 28
Ga3- 153-2 74 Ga2-75-6 72 L -24 34
544397001 | C4 -153-2 14 544454000 | C3 -87 12 014710522 (K -31 32
Ga3- 153-2 74 544455001 | C2 -91 10 C3 -113 12
544398001 [C4 -153-3 14 544456000 [C3 - 101 12 014760622 |B -9 6
Ga3-153-3 74 544457000 [C3 -102 12 D -39-2 18
544399001 | C4 -153-4 14 544458001 |C3 -103 12 E -7 20
Ga3-153-4 74 544459001 1 C3 - 105 12 E -10 20
544400001 | C4 -153-3 14 544629001 |A -920 4 E -15 20
Ga3- 153-3 74 544664000 JP -6 42 J -33 28
544401001 | C4 -153-4 14 544665001 JP  -6-1 42 Z -10 66
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014760622 | C1 -1-19 8 021400216 |Z -45 68 028030243 | C5 - 165-1-6 16
c1 -1-24 8 021500103 N -5 40 C5 -165-2-3 16
c2 -18 10 021500106 §S -9 46 C5 -165-2-6 16
C2 -31 10 Z -34-8-3 68 028030246 |T -1-16 48
C2 -35 10 Z -34-1141 68 T -2-12 48
014770622 |B -12 6 021660102 |K -36 32 028040246 |C3 -89 12
E -13-1 20 021660306 | C5 - 158 16 028050242 P -17 42
J -2 28 021670202 }K -34 32 028050246 }Z -34-8-2 68
J -22 28 021680202 |H -1-24 26 Ut -1-6 50
C3 -100 12 021750102 D -45 18 028060242 JL -3 34
C3 -104 12 022120306 JU1 -1-2-1-7 50 028060246 |M -5 36
C3 -107 12 ut -1-2-2-7 50 P -3 42
014780622 |B -4 6 025030133 | C5 - 165-1-5 16 ut -1-23 50
B -15 6 C5 -165-2-5 16 U2 -35 54
017081606 jU1 -1-2-1-3 50 025030135 JAA1-1-1-9 60 028080242 |N -20 40
Ut -1-2-2-3 50 025030232 [N -1-1-8 40 Z -74-4 68
Ut -1-2-4 50 N -1-2-8 40 028080246 U1 -1-2-1-4 50
ut -1-2-9 50 AA1-2-1-3 60 Ut -1-2-2-4 50
017082203 |N -19 40 025030236 | T -1-1 48 ut -1-2-5 50
017751412 | D -47 18 T -2-13 48 Ut -1-2-10 50
017761412 |C1 -14 8 025040132 JC1 -1-21 8 028120246 {U1 -1-2-1-10 50
017821813 | AA3-2-3 64 025040232 |Z -62 68 ut -1-2-2-10 50
018060822 |L -19 34 C2 -40 10 028350242 |J -21-6 28
018061036 IM -4 36 C2 -43 10 028680242 |F -9 22
018061422 |L -2 34 c3 -129 12 032361306 |U1 -1-14 50
018081222 |z -74-2 68 Ut -42 52 032422003 |z -93 68
018081636 |S -7 46 U2 -42 54 Ut -38 52
018082022 |A -102 2 025040236 |M -44 38 U2 -38 54
A -104 2 Z -44 68 032461606 |Z -57 68
018300532 | C1 -20 8 Z -46 68 037200615 |W -1-10 58
018302032 | AA3-2-1-2 64 025050232 |P -16 42 037300615 |W -1-13 58
018400822 [C2 -42 10 C2 -25 10 037300816 |S -1-12 46
018400832 | C1 -1-20 8 c -117 12 037301015 |W -1-6 58
018401022 | C2 -39 10 C3 -144 12 037301215 |Z -4-3 66
018401622 JC1 -1-10 8 025050236 |S -6 46 037521016 JU1 -1-4 50
018401636 | C3 -88 12 ut -1-5 50 039411215 JU1 -1-10 50
018405032 |Z -59 68 025060132 | C1 -15 8 048020342 | AA1-1--1-10 60
018501222 JC2 -24 10 025060232 |L -4 34 048030342 |K -15 32
018501422 |E -20 20 025060236 |[M -6 36 048040342 |D -63 18
L -22 34 T -14 48 K -20 32
C3 -145 12 025060336 |Z -56 68 L -16 34
018501622 |A -106 2 ut -1-22 50 c1 -1-8 8
P -15 42 U2 -34 54 048050341 |C1 -1-16 8
C3 -118 12 025080232 |N - 21 40 048050342 [H -1-10 26
C3 -143 12 Z -743 68 048050346 |T -1-19 48
018502522 | C3 -119 12 025080236 [U1 -1-2-6 50 T -2-15 48
018680822 |V -3-5 56 025080336 |N -22 40 048060142 |IT -1-3 48
vV -4-2 56 025350236 |A -32 2 048060342 {J -32 28
vV -5-2 56 025680132 |Q -7 44 C3 -109 12
C1 -12-3 8 025680232 |F -8 22 C3 -116 12
C1 -86 8 H -1-27 26 048070342 fJ -19 28
C3 -123 12 H -4 26 048030342 |E -18 20
018681022 |J -1 28 J -12 28 C2 -36 10
K -6 32 J -39 28 048100142 |H -1-4 26
021060106 |Z -55 68 C1 -8 8 048150142 |B -7 6
Ut -1-24 50 Ga2z -8 72 048160242 |C3 -114 12
U2 -36 54 025750132 [K -16 32 C3 -142 12
021060206 |P -30 42 026120236 JU1 -1-2-1-9 50 048220242 | C2 -37 10
021080106 |N -23 40 ut -1-2-2-9 50 048320242 |Z -74-1-1 68
021300103 | C5- 165-1-2 16 028030242 |N -1-1-7 40 052400606 |T -1-20 48
C5- 165-2-2 16 N -1-2-7 40 T -2-16 48
021400102 |Z -60 68 AA3-2-2-1-6 64 052501205 |N -2 40
021400106 |M -45 38 028030243 ] CS -165-1-3 16 060670512 |F -16 22
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060670612 |G -6 24 062711212 A -14 2 107415014 [B -24 6
060680512 | K -19 32 062760812 |L -28 34 107415016 {B -24 6
060680712 |J -4 28 062761012 |A -122 4 107415018 [B -24 6
062300412 |P -29 42 G -7 12 107415019 |{B -24 6

C3 -126 12 062771012 |L -20 34 107415021 |B -24 6
062300503 | C5 -165-1-4 16 072630260 |B -6 6 107415023 |B -24 6
C5 -165-2-4 16 081003670 |E -12 20 107415416 |2 -17 66
062300612 J|P -28 42 E -17 20 107453001 |D -44 18
AA1-2-1-2 60 100022004 |H -1-26 26 107606001 |G -14 24
AA1-2-1-6 60 100022005 JJ -24 28 107779001 [Z -29 66
AA2-3-1-12 62 100032004 {J -51 30 107780001 |z - 31 66
062301205 |T -1-10 48 100090004 |E -2 20 108802001 |F -46 22
T -2-6 48 100136001 |G -20 24 109239002 |A -26 2
062301616 JAA1- 1 1-13 60 H -1-20 26 109714000 |z -5 66
062302506 [N -1-1-6 40 100242003 |B -18 6 Z -12 66
N -1-2-6 40 100250001 1B - 11 6 Z -21 66
AA3 2-2-1-5 64 100257010 |A -22-3 2 109763002 |L -13 34
062400612 |A -39 2 100360003 |J -54 30 109893002 |J -27 28
N -30 40 100398001 |G -12 24 110161004 |J -28 28
C3 -128 12 100402004 |G -17 24 J -37 28
062400806 |Q -2 44 100645003 |K -7 32 110168001 | C1 -1-11 8
062401006 |z -3 66 100659001 |K -35 32 110233001 |J -26 28
Z -43 68 100887001 |z -30 66 J -36 28
062501406 |Z -34-11-4 68 101073001 U1 -1-12 50 110367001 |J -31 28
062660412 |E -14-1-3 20 101121000 U1 -1-13 50 110735001 |K -14 32
E -14-2-3 20 101572101 |z -28 66 111140002 |J -50 30
062660712 |E - 14-1-7 20 101706001 |B -13 6 111466151 |D -53 18
E -14-2-7 20 E -6-1 20 112738000 {F -36 22
062670412 |G - 31 24 102630001 |B -16 6 113316001 |G -5 24
062670512 |F -27 22 103950003 |G -18 24 114294001 ]G -9 24
F -39 22 104450109 |A -4 2 114483002 |z -22 66
C2 -75-7 10 A -10 2 114486002 |2 -6 66
062670612 |A -23 2 A -43 2 115186001 |G -19 24
G -4 24 zZ -1-2 66 115188001 |G -21 24
G -24 24 104525001 |G -14 24 116662003 |U1 -39 52
L -10 34 AA3-2-6 64 U2 -39 54
L -32 34 104567001 |F -21 22 117934009 |A -5 2
AA2-3-1-5 62 105073001 U1 -1-17 50 A -6 2
062670712 |C2 -76 10 U2 -28 54 A -1 2
062670812 | AA2-4-5 62 105343001 |Z - 101 68 A -20-3 2
062671212 JC2 -77 10 106129002 A -22-1-5 2 117936001 | T -1-21 48
062680512 |H -1-18 26 A -22-4 2 T -217 48
K -9 32 J -215 28 117936009 [A -42 2
K -22 32 106147002 |J -14 28 118064001 |z -33 66
1 -1 8 L -26 34 118837001 |z -27 66
AA2-3-1-9 62 106588003 JJ -25-3 28 119702004 U1 -1-11 50
062680612 |A -18 2 106629002 A -19 2 120438001 JE -23 20
A -28 2 A -30 2 120448001 |H -1-13 26
F -7 22 A -118 4 120990001 [H -1-14 26
F -30 22 D -72 18 122991001 |z -14 66
062680812 |A -119 4 J -52 30 126863001 |z -34-3 66
A -120 4 C3 -132 12 129986001 |A -37 2
B -14-7 6 C3 -135 12 132051001 |[B -14-4 6
H -3 26 107017002 A -36 2 133172003 U1 -1-3 50
C3 -66 12 S -1-20 46 133740006 |Z -54 68
C3 -69 12 107038003 |C2 -78 10 Ut -1-21 50
062681212 |A -112 2 107149001 |F -5 22 U2 -33 54
A -115 4 F -13 22 138444001 |U1 - 41 52
D -60 18 F -37 22 uz -1 54
H -2 26 107321003 A -35 2 139096001 | C1 - 1-18-1 8
062681412 |Q -6 44 S -1-19 46 140392009 1A -7 2
062710612 |G -2 24 107415009 |B -24 6 140647001 |L - 31 34
062711012 A -21 2 107415011 |B -24 6 140726000 |B -5 6
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
141492001 |J -25-2 28 149809000 |M -54 38 155167001 |D -52 18
141590001 | H -1-25 26 P -33 42 155510001 j AA1-1-1-7 60
141786001 JE -1 20 S -1-16 46 AA3-2-1-6 64
141860001 |Z -74-1-2 68 w -1-21 58 155578000 {8 -19 6
142443001 |Z -26 66 150173003 {Z -34-7 66 156112003 | Z -34-6 66
142721001 |Z -32 66 150174000 |Z -34-4-3 66 156206001 | K -29 32
142990001 |Z -34-10-3 68 Z -34-5-1 66 157237001 |D -64-7 18
143591001 JC1 -1-17 8 150179002 | Z -34-8-1 68 Gal-F 70
143882001 }Z -9 66 150180001 |Z -34-1 66 157255100 | AA1-1-1-8 60
143910009 |Z - 11 66 150182000 |Z -34-2 66 158592001 |D -64-6 18
144105000 |H -1-23 26 150183000 |Z -34-10-2 68 Gal-G 70
144110001 | H -1-21 26 150206002 |Z -34-4-1 66 158940001 jJ ~-35 28
144226001 }Z -50 68 150332001 |z -103 68 159111001 | K -37 32
144458001 |B - 21 6 150460001 |D -42 18 159224001 |G -7 24

K -24 32 150461001 |D -43 18 159574101 {H -1-19 26
144504001 | AA1-1-1-2 60 150551000 |G - 11 24 159805001 |G -15 24
AA3-2-1-11 64 151927001 |F -20 22 159905001 |J ~-13 28
144588001 |G -10 24 152231000 |B -10 6 L -25 34
144712001 |B -2-1 6 152236001 |B - 14-2 6 181995001 |E -6 20
145446001 |G -16 24 152237101 1B -14-3 6 200190001 {N -15 40
G -22 24 152242001 |B -22 6 Z -41 68
H -1-22 26 152243001 |B -23 6 Ut -1-18 50
145472001 |D -54 18 152245001 |E -4 20 U2 -30 54
145478101 |J -9 28 152632001 | C5 - 165-1 16 228475000 fF -44 22
L -18 34 152633001 | C5 - 165-2 16 J -55 30
L -29 34 152678001 JE - 11 20 M -7 36
145480101 |A -25 2 E -16 20 N -31 40
145519001 |G -10 24 152681201 JE -19-1 20 P -39 42
145547001 |F -26 22 152682101 |E -21-1 20 T -1-11 48
145646011 |B -24 6 152683001 [E -14-1-4 20 T -2-7 48
145646014 |B -24 6 E -14-2-4 20 231071001 |J -16 28
145646016 |B -24 6 152684101 |E -14-1-5 20 232384001 |[M - 1-30-2 36
145646018 |B -24 6 E -14-25 20 340400001 [N -25 40
145646019 |B -24 6 152686101 |E -21-1 20 P -40 42
145646021 |B -24 6 152869001 |G -1 24 AA2-3-4 62
145646024 |B -24 6 152870001 |G -3 24 AA3-2-5 64
145646025 |B -24 6 152872001 |G -8 24 402887001 |E -14-1-6 20
145646421 |Z -17 66 152881001 |G -27 24 E -14-2-6 20
146058001 | AA1-1-1-4 60 152883000 |G -29 24 417382001 |S -1-2-5 46
AA3-2-1-9 64 152884001 |G -30 24 525664000 |P - 11 42
146059001 | AA1-1-1-5 60 152889001 |G -23 24 P -37 42
AA3-2-1-8 64 152891101 |G -26 24 525907000 [P -41 42
146060000 | AA1-1-1-6 60 152938001 |H -1-17 26 530138001 | C3 -108 12
AA3-2-1-7 64 152948001 |F -1 22 C3 -115 12
146080000 | AA1-1-2 60 F -32 22 623033000 §D -41 18
146206009 | AA1-1-1-3 60 152969001 |F -38 22
AA3-2-1-10 64 153098000 JA -22-2 2
146255000 |z -52 68 153242000 |[M -1-30-5 36
Ut -1-20 50 zZ -25 66
U2 -32 54 153330201 |B -14-1 6
146256001 |Z - 51 68 153403002 JC1 -9 8
ut -1-19 50 Ga2-9 72
vz -31 54 153484001 |J -38 28
146288001 | K -18 32 153562001 |F -19 22
146354001 | C1 -1-7 8 153597001 |J -21-2 28
148196000 |D -49 18 153920001 |F -12 22
148197000 | D -50 18 154467001 |Z -4-2 66
148738000 |F -4 22 154528001 |H -1-12 26
148813001 |J -21-4 28 154596000 |J -20 28
149287000 P -13 42 154599000 }J -5 28
149482001 |C1 -4 8 154607101 JL -9 34
149796001 IN -6 40 154702101 |Z -23 66
149809000 | M -1-28 36 154763010 |B -24 6
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